Thomas 173 HLS |l

Publication No. 042425 Parts
Serial No. LK000930 Manual
to LK001899



A1
A-2
A-3
A-4
A-5
A-6
A-7
A-8
A-8
A-10

A-11
A-i2
B-1
B-2

B4
B-5
B-6

B-8

B8-10
B-11
B-12
C-1
c-2
C-3
C-4
C-5

c7
o¥:
G-9
c-10
G-11

G-12
D-1
b-2
D-3

D-4
-4
D-5
D-6

D-7
b-8
D-8
B-10
D-11
D-12
E-1
E-2

E-4
E-5
E-6
E7

INDEX - T173HL’S’Il
MAINFRAME 1.

Fuel Systemn.............. 1
Rear Door and Lalch T S S 1
Quick-Tach [Original Slandard} ..............................................................

Quick-Tach

UNIVEISA] CUICK-TACN. 1 1srerrreree e e e eemraereercemeesoreserness s srraerears oo s sneseraans ses semees bmvs beebebu b Smdib bimsb ods si bbb bs
Seat, Belt and Shields

ROPS Assy... 1
Boom Lock... 1
PIVOL PiNS..iceiresrisnimssrisessreansonsssessassnnans b

—_
S MO~ @DM & WA

-
o

Bocm Lockdown

Control Levers (A.H. Side}
Control Levers (L.H. Side)..

Foal Pedals.....cccoceueree..

THIOHIB. .cccorsecnirarirsarsarnenernes

Restraint Bar and Brake Gable........c e s 24

FINAL DRIVE TRANSMISSION 3.
TrANSMISSION HOUSIND .. et reerresean e st siesss sasisassast s n s e b b aas s e sm PR e s s s PSSR TR S SR TR R P T srvan e TR s er b T mvn s 31
Axle Assy.... 3.2
Idler Sprucket and Dnve Cha| 3.3
Parking Brake......ccoccvever e scvsinsiiniis s s 3.4
HYDRAULIC SYSTEM 4.

(] 5 L=T-1=1 o o TP 4.1

Boom Lift Circuit..
Bucket Tilt Gircuit......
Auxiliary Hydraulic Circuil...

Auxiltary Gear Pump...........
Control Valve
Control Valve LoCKS.....coceomerrneenercrenenese
Hydraulic Ofl Cooler and Fillef.......ccommrsirninenns 47
Lift Cylinder. ... vveervrserrens 4.8
T CYIIE . eveeeeeeeceenrnces e eeesnes bbb nassecr s ames sh e seaseRbse e bt as AR S s RS RORE RS SEF LSRR ER TR RS RSB RR RS 08 ShmAS AR 4.8.1
Sl LOVEE VAIVE.... cooiiveriisrsssssrmsvarrssnarerensnns sreesess samseseens amsomsensaseenomsessremeonas 4.9
HYDROSTATIC DRIVE SYSTEM 5.
Hydrastatic Drive CIrouit (R, SIdB)...cuiivrrrirmeerrersrerrrermenisrsrsssesmsisssssesiesassanessssssssersssesnsssan 5.1
Hydrostatic Drive CIrouil (L.H. SIHB ..o e srem et ssesr s s s sare e resbreen s bes s emaee 5.1.1
Front Hydrostatic Pump.. . . 5.2
Rear HyOrostatin PUMP.. ..o iisismsinssss s sserinsssarms seasrsess seass s ses ress sissssss s sessussessn ot eamessssssns sisnases 5.2.1
TOTQUE MOIOK .. reevrerrenerancrrasesssinsissssisesissssa s ssssssasessrss srsssassnsssssssans sosssarstasbbabe bombemtn sbesh it bkt bitsbsens s st s 5.3
ELECTRICAL SYSTEM 6.
Electrical Schematic {AOPS Side, To LK0J0529) 6.1
Electrical Schematic {Engine Side, To LKDODS29) e B2
Electrical Schematic {ROPS Side, To LKODOOBB0).....cerrererreererere e rmssssscssssssssnss sissssssanissss v 8.3
Electrical Schematic {Engine Side, To LKOO0930).....ccccciivninvverieren 6.4
ENGINE EQUIPMENT 7.
Exhaust System, . 7.1
Air Cleaner... 7.1
Radiator and Englne Mounts ............................................ . e T2
Universal Joint 7.3

Eleciric Auxiliary.
Hand Contra! Lever (R.H. Side)......
Hand Control Lever (L.H. Side)
Back-Up AlAM......cooimeiimeririanens

Wheel Equipment
Sound Insulation.........
Decals and Wheel Equipment
Cab DOON.....vrerismerressrsrienens

Strobe Light Kit
Direclionat Light Kit........ccoevrviniienns
Cab Heater.
ENCIOSUIBS .ot v

MAIN FRAME

CONTROLS

FINAL
DRIVE
TRANSMISSION

HYDRAULIC
SYSTEM

HYDROSTATIC
DRIVE
SYSTEM

ELECTRICAL
SYSTEM

ENGINE
EQUIPMENT

OPTIONAL
EQUIPMENT




THOMAS EQUIPMENT LIABILITY WARRANTY

THOMAS EQUIPMENT LIMITED (Hereinafier referred to as the "Company”) warrants
each new Thomas S/S Loader sold by ihe Company to be free from manufacturing defects
when used in normal service for a period of twelve [12] months, commencing with delivery
to the original user, if operated according to manufacturer instructions and by a competent
and careful operator. This warranty shall not apply to the loader or any part thereof which
has been subject to misuse, negligence, alteration, or accident or which shall have been
repaired outside of an authorized Thomas dealer place of business.

The Company’s obligation under this warranty is expressly limited to the replacement
or repair at Thomas Equipment Limited, Centreville, New Brunswick, or at a designated
Thomas Dealer, of such part or parts which in the opinion of the Company have been
defective. The Company shall not be liable for labour costs or transportation charges in
connection with the replacement or repair of defective parts.

This warranty to repair applies only o new and unused Thomas S/S Loaders which
after shipment from the factory have not been altered, changed, repaired or treated in any
manner whatsoever and does not extend to trade accessories though sold or operated
with the Company’s loader. Trade accessories such as, but not limited to, engines, tires,
batteries, are subject to the warranty of their respective manufacturers.

The Company and/or its authorized Thomas dealers shall not be liable for consequential
damages or contingent liabilities for the fitness of any Thomas S/S Loader for any particular
purpose.

This warranty is expressly in lieu of any other express or implied warranty, condition or
guarantee of this Thomas S/S Loader or any part thereof, including any implied warranty
or condition of merchantability or fitness and of any other obligations on the part of the
Company or the selling dealer.

No representative of the Company has authority to change this warranty in any manner
whatsoever and no aittempt to repair or promise to repair or improve the Thomas S/S
Loader covered by this warranty by any representative of the Company shall waive or
change or extend this warranty in any manner whatsoever.

N.B. Read and practice your Thomas S/S Loader operating and servicing instructions.
Failure to do this may void your warranty.

PUBLICATION NO. 42425
Nov. 1996



( THOMAS

YebbliMl[sl 308 T 133'S'

SERIAL NO. LEO06075

MANUFACTURED BY

THOMAS EQUIPMENT LTD.

\ CENTREVILLE.N.B. CANADA V)

It is important when ordering replacement parts or making a service
inquiry to provide both the model number and serial number of your
Thomas loader. The serial number plate is located at the rear of the
machine on the left hand side. In the event that the serial number
plate is missing, the model number and serial number are both
stamped into the main frame inside the rear door.

MANUFAETURED BY
THOMAS EQUIPMENT LTD.
CENTREVILLE, N.B. CANADA

L T 1555/1995

SERIAL NO.
MASS




A2
A3
A-4

A-B
A-7
A-8

A-10

MAINFRAME 1.

FLE] SY SOttt st srraaan s e s s s ae e 1.1
Rear Door 8nd LAtCh.. . ciiieriiciiinteeentceeieestiestira e s sissss s soersanserssbosssbonnss 1.2
Quick-Tach.{Original Standard.).......c.ccrireiiner s e e sessresiesessersssssscas 1.3
L[ To: o -] o FO USSR 7.4
Universal QUICK=TACN.........vceivivvrreriesrseeseerirrensssssiesrnrerssssrsssnssrsrssssssssssssnssssssannessss 1.5
Seat, Belt 8nd ShiBlts....cccciivreiiiiiiiriiiesseesisssrsisnsesssererssssssssrsesersssrsssssarssressssnses 1.6
ROPS ASSY. ... ictieeiiiieeseeiiiraesssssssssseressessssssssssesssrssssnessssassssssessssstsssssisnesses o ses 1.7
BOOMT LK. ... iiiieeieiiririeeereirtrrssssisssiesetasttressssassssssassressrsnssssnsnnsrsssssssrsesssetsnsinsses 1.8
PIVOT PG, iieeiiiiiiiiieeviiir ittt ressssssssstttstsssssssstsstsrasssssentstnssssssssnsttsssnsssannnssnes 1.9
B0 LOCKOOWM. e et ieeeriieiiirriereris st issrssssesssssrerassssassanssssessratsansssossanssonssssssnnns 1.10

MAIN FRAME




A-1 i!Hl]mHSIFUEL SYSTEM 1.1

P10

T—d

DIESEL

18 @

C-460




Fuel System

1.1

REF PART Ti73 | T173

vo. | No. DESCRIPTION W A SENRC';*L

1 5842 Fuel Filter Cap 1 1 To LKO0O0798

1 40921 Fuel Filter, Green Screw On 1 1 LLK000799-Onward
1 40922 Locking Fuel Filter, Green Screw On (Option) 1 1 LK000799-Onward
1 29934 Locking Fuel Cap 1 1

NSF |R.H. Fuel Tank Assy 1 1

3 21679 Fuel Filter Assy 1 - To LKODD

3 42560 Fuel Filter Assy - 1 LK000 -Onward
4 21677 Fuel Filter 1 - To LK0OO

4 42561 Fuel Filter - 1 LK000 -Onward
5 6089 Elbow 1 L

6 4539 Bushing, 1/4" x 90° 1 1

7 18318 Hose Connector 1 1

8 19949 Clamp, 1/2" 6 6

9 40670 Fuel Line 40" L. 1 1

10 23194 Machine Screw 5 5

1 24214 Washer Fibre 5 5

12 40670 Fuel Level Sender (Superceded BY 41627) 1 1

12 41627 Fuel Level Sender 1 1

13 24264 Gasket, Cork 1 1

14 1458 Plug, Pipe 3/4" NPT 1 1

15 953820 Pump, Fuel Kubota 1 1

16 23166 Fuel Line 1 1

17 40670 Fuel Line 4 ft. of code 261 1 1

18 36734 Fuel Line, 12" L. 1 1

19 14797 Fuel Shut Off Valve 1 1

20 23861 Fitting, Fuel 5/18" 1 1

21 26737 Clamp, Hose 2 2




1.2

H n m a 5 IFlear Door and Latch

A-2




Rear Door and Latch

1.2

REF. | PART T173 | T173 SERIAL
NO. NO. DESCRIPTION HL'S' |HL'S'lI NO.
1 961177 Rear Door Assy Compiste 1 1
2 417 Vinyl Edge Trim AR A/R
3 40049 Baifle, Radiator i 1
4 579 Gasket, Radiator Baffle 68.231  16.31
5 31488 Bearing, Hinge 1" X 1.25° 2 2
3] 31440 Pin, Rear Door Hinge 2 2
7 31489 Pin. Split 2 2
8 16982 Bearing, .750 |.D. x 1.000 O.Dd 2 2
9 4842 Collar, Set 3/4” 2 2
10 959273 Lock, Rear Door Assy 1 1
11 2823 Boit, Crg. 1/2" x 1 1/2" UNC 1 1
12 NSP See ltem 10 - -
13 20860 Nut, Hex 1/2" UNG 1 1
14 6645 Nut, 1/4" UNC Nylok 5 5
15 1650 Washer 1/4" Flat 15 15
16 5897 Bolt, 1/4" x 1 1/3" L. 1 1
17 1642 Washer 5/16" Lock 1 1
18 35426 Handle, Door 1 1
19 3189 Grip, Lover 1 1
20 1651 Washer 8 8
21 16771 Nut 4 4
22 617 Vinyl Edge Trim A/R AR
23 617 Vinyl Edge Trim AR |AVR
24 260782 Cover Engine Comp. 1 1
25 5170 Bolt 1/4" x 1" 2 2
26 2279 Washer Loc 1/4” 2 2
27 1350 Nut 1/4" UNG 2 2
28 2663 Bolt 1/4" x 3/4" 4 4
29 22576 Cover Stop 1 1




1.3

Quick Tach Original
Standard

A-3




Quick-Tach (Original Standard)

1.3

REF. PART T173 SERIAL
NO. NO. DESCRIPTION HLS’ NO.
1 953577 STD Quick-Tach Frame Assy 1
2 30922 Short Tiit bushing 2
3 30925 Long Tilt, Bushing 2
4 30923 Bushing, L.ona Hinge 2
5 30924 Bushing, Short Hinge 2
5] 29059 Pin, hardened 4
7 16711 Nut, 5/16 in. LINC Nylock 4
8 1676 Bolt, 5/16 in. UNC 2 1/4in. L. 4
9 954236 LH Quick-Tach Lever Safety Lock 1
10 1194 Nut, 3/8 in. UNC Nvlock 2
11 7465 Nut, 3/8 in. UNC Nylock 4
12 1643 Plain Washer, 3/8 in. 4
13 17372 Quick-Tach Lever Bushing 2
14 1361 Plain Washer, 5/8 in. Dia 4
15 25176 Spring, 1
16 1643 Plain Washer, 3/8 in. 1
17 1671 Bolt, 3/8 in. UNC 3" L. 2
18 16872 Bolt, 3/8.in. 1 1/2 " L. 2
19 17373 Quick-Tach Handle 2
20 17378 Link Biock 2
21 8153 Tension Washer, 3/8 in. 4
22 1364 Bolt, 3/8 in. 2" L. 2
23 16711 Nut, 5/16 in. UNC Nylock 4
24 9421 Spring Collar 4
25 953578 Quick-Tach Pin Assy 2
26 3550 Boit, 3/8 in. UNC 3 1/2in. L. 2




A-4 i!l-"]maS' Quick Tach 1.4

I 42




Quick-Tach

1.4

REF. PART T173 SERIAL
NO. NO. DESCRIPTION HLSII NO.
961427 Quick-Tach Complete (handles & lock pins) STID
961424 Quick-Tach Complete (bare) STD
i 30899 Bushing. long outside tilt 2
2 41370 Bushing, short outside, hinge 2
3 30900 Bushing, short inside, tilt 2
4 41371 Bushing, long inside, hinge 2
5 41372 Pin guides 2
6 41288 Hinge pin, lower, 1 1/2 X 6 1/2 2
7 42201 Tilt pin, upper, 1 1/4 X 6 1/2 2
8 40614 Linkage block 2
9 41391 Spring 2
10 25845 Washer,Flat, 1/2 in. SAE 2
11 20860 Nut, Hex 1/2 in. 2
12 2011 Bolt 1/2 X5 4
14 961426 Pin, LH Lock Assy 1
13 961456 Pin, RH Lock Assy 1
15 41291 Handle, LH 1
16 41290 Handle, RH 1
17 208586 Bolt, 1/2 X 11/2 2
18 1680 Boli, 1/2 X 1 1/4 2




i!l‘“]mﬂSl Universal Quick Tach 1.5

\

| BT
L = @1“ )|
B




Universal Quick-Tach

1.5

REF. | PART T173 SERIAL
NO. NO. DESCRIPTION HLSII NO.
961696 Universal less pins with_handles
961454 Universal with pins
1 41291 LH Handle 1
2 41290 Handle, RH 1
3 41324 Pin 1
4 861452 Pin Assy 2
5 41329 Bushing 2
6 30913 Bushing 2
7 41330 Bushing 2
8 41331 Bushing, Pin Guide 2
9 2961450 LH Lock Pin Assy 1
9 961833 Lock Pin LH - Greaseable type 1
10 961451 RH Lock Pin Assy 1
10 261834 ‘Lock pin RH - Greaseable type 1
11 3321 Bolt, Hex 1/2" x 1 3/4" 2
12 41392 Washer, Spring 2
13 1680 Bolt 2
14 40614 Linkage, Block 2
15 23362 Nut 2
16 41391 Spring 2
17 1662 Bolt 2
18 41318 Hardened Bushing 1.75 X 1.5" X 3L 2
19 23507 Reducer Bushing 2
20 39924 Grease nipple 2




A-6 i!H[] m35| Seat Belt and Shields 1.6

C-463




Seat, Belt and Shields

1.6

REF. PART T173 | T173 SERIAL
No. | No. DESCRIPTION Avs' |Hes ey
1 960680 Seat Belt 1 1
1 260681 3" Seat Belt (Option) 1 1
2 7465 Nut 3/8" Nylok 2 2
3 1193 Bolt 3/8" x 1" UNC 2 2
4 1643 Washer Flat 3/8" 2 2
5 40581 Clip 1 1
6 6081 Bolt 5/16" x 3/4" UNC 1 1
7 38600 Seat Assy 1 1
8 1643 Washer, Fiat 3/8" 16 16
9 38751 Cap screw 3/8" x 3/4" 6 6
i0 40053 Sheet, Boot cover 2 2
i1 1870 Washer 5/16" Loc 11 11
12 1191 Nut, 5/16" UNC 4 4
13 960799 Sheet, Seat Mount 1 1
14 40091 Shield, Front Bilkhead 1 1
15 38516 Switch, Seat 1 1
16 6086 Nut, Captive 6 6
17 1651 Washer, Flat 5/16" 4 4
18 2580 Bolt, 5/16" x 1 1/4" UNC 2 2
19 40346 Hear Shield 1 1
20 40183 Plate Front Belly Pan 1 1
21 20856 Bolt 1/2" x 1 1/2" 6 6
22 20861 Washer Loc 1/2" 7 7
23 23385 Washer Flat 1/2" 6 6
24 32070 Cover, Cleanout 1 1
25 1673 Bolt, 3/8" x 3/4" UNC 2 2
26 1642 Washer Loc 3/8" 6 3]
27 31581 Rear Belly Pan 1 1
28 8280 Bolt 3/8" x 1 3/4" 2 2
29 1194 Nut 3/8" UNC 4 4
30 25762 Shield Step 1 1
3 1190 Bolt 5/16" x 1" 4 4
32 31744 Screw Self Tap 1/4” 12 12
33 30607 Safety Step 4" x 9" LH/RH Step Shield 2 2
34 1650 Washer, Flat 1/4" 3] 8
35 960886 Rear Isolatar Extension 1 1
36 1387 Bolt 3/8" x 1 1/4" 2 2

37  |40347 Side Filler Shield L/H 1 0
38 28957 Side Filler Shield R/H 1 0
39 5170 Bolt 1/4" x 1" UNC 4 4
40 2279 Washer Loc 1/4" 4 4
41 1350 Nut 1/4" UNC 4 4
42 526 Satety Track 3 3
43 38560 Isolator, Neopreme 1 1
44 1023 Boit 1/2" x 47 1 1
45 20235 Washer Snubbing 3 3
46 20860 Nut 1/2" UNC 1 1
47 31581 Rear Belly Shield 1 1




1.7

HO M d 51 ROPS Assembly

R

IR RRRRNY
A RRRNRRNNY
JLLRRRNNRNY
AL RNNRNNY
SRR
LR RN NRNNY

A0 B I AT

TR

Cc-012

A-7




ROPS Assembly

1.7

REF. PART T173 | T173 SERIAL
NO. | NoO. DESCRIPTION HLS' [HUS'D NO.
1 959981 ROPS FRAME 1 1
2 40346 Cover, Cab - Engine 1 1
3 31744 Self Tapping Bolt 12 12
4 37808 Top Window 1 1
5 39021 Rear Window" 1 1
* 36841 Decal, Emergency Exit 1 1
6 165750 Weather Strip, Window Seal g g
7 1650 Washer Flat, 1/4 in. 4 4
8 31744 Self Tapping Bolt 4 4
9 15931 Weather Strip, Bottom of Cab 28’ 28'

10 17633 ROPS Mounting Siud 4 4
11 38561 Isolator 4 4
12 23452 Washer, Snubbing 4 4
13 25081 Nut, Hex, 5/8" UNC, Plated 4 4
14 20901 | Silicone As required
15 38560 Isolator, Rear Cab 1 1
16 960896 Rear Isolator Extension Assy 1 1




A-8 i!“[]l“ﬂﬁl Boom Locks 1.8




Boom Lock

1.8

REF. PART T173 | T173 SERIAL
NO. | NoO. DESCRIPTION HLS' |HUS! NO.
1 40010 Lock Bushing 2 2
2 40367 Lock Pin 2 2
3 35449 Grease Zerk 2 2
4 1350 Nut, 1/4" UNC 2 2
5 40337 Locking, Pin Arm 2 2
6 2593 Bolt, 5/16" x 1 1/2" UNC 2 2
7 6356 Washer, Loc 5/16" 2 2
8 1650 Washer, Flat 5/16" 2 2
2 6086 Captive Nut 5/16" 2 2
10 39546 Knob 2 2
11 38797 Panel Lock 1 1
12 42491 Spring 1 1




Pivot Pins 1.9

A-9




Pivot Pins

1.9

REF. PART T173 | T173 SERIAL
NO. | NO. DESCRIPTION HLS | HUS' NO.
1 960767 Lift Arm Assy 1 -

1 961590 Lift Arm Assy (for pins with grease holes) - 1

2 41774 Lift Arm Hinge Pin, 1 1/2" x 9 7/16" 2 2 Grease hole
3 1671 Bolt -
4 7465 Nut

5 40015 Short Hinge Bushing (inside) 2 2

6 30771 Hinge Bushing 2.25 0.D. x 1.512"1.D. x 3" 2 2

6 41783 Hinge Bushing, (no grease hole) 2

7 40014 Long Hinge Bushing 2 2

8 40017 Short Hinge Bushing 2 2

9 40016 Long Bushing, Lift Arm 2 2 -1
10 A1773 Lift Cylinder Rear Pin, 1 1/4"x 9@ 7/16" 2 2 Grease hole
11 7458 Bolt 1

12 16771 Nut 1

i3 30897 Short Ram Hinge Bushing 2 2

i4 30896 Ham Hinge Bushing 2 2

15 28245 Lift Arm Lift Pin, 1 1/4"x 4 1/4" 2 2

16 30899 Inside Tilt Bushing 2 -

16 41436 Inside Tilt Bushing - 2

17 30898 Outside Tilt Bushing 2 -

17 41435 Outside Tilt Bushing - 2

18 40013 Tilt Gylinder Hinge Pin 2 -

18 41632 Tiit Cylinder Hinge Pin - 2

19 29059 Old Std Q-Tack Pins 4

19 42200 Universal Q-Tach tilt pin 1 1/4 X 8 2

19 42201 Standard Q-Tach tiit pin 1 1/4 X 6 1/2 2

20 32978 Front Arm Bushing, 2 -

20 41434 Front Arm Bushing, 2.5 X 1.75in. - 2

21 26743 Hardened Bushing 2 -

21 41410 Hardened Bushing - 2

22 35449 Grease Fitiing 4 4

23 32614 1 1/2" Neopreme Flat Washer 2 2

24 32615 1 1/4" Neopreme Flat Washer 10 10

25 30641 Hardened Tilt Bushing 2

26 41288 Std Hinge Pin 1 1/2 X 5 1/2in. 2

27 8613 Nut 1

28 961452 Universal Hinge Pin 2

28 29059 Qld Std., Quick Tach 2




1.10

H ﬂ m a 5 Boom Lockdown

A-10

C-465




Boom Lockdown

1.10

REF. | PART T173 | T173 SERIAL
NO. NO. DESCRIPTION HL'S® | HLS’ll NO.
1 958724 Lockdown Connecting Assy 1 1
2 958722 Lockdown Nut Assy 2 2
3 958720 Lockdown Assy 2 -

3 961510 Lockdown Assy - 2
4 35449 Grease Fitting 2 2
5 1064 Set Coliar 1" 2 2
6 21004 Spring Pin 2 2
7 5170 Bolt 1/4" 1" UNC 2 2
8 2279 Lock Washer 4 4
9 6645 Nut Lock, 1/4" UNC 2 2
10 2663 Bolt 1/4" x 3/4" UNC 2 2
11 1650 Washer Flat 6 6
i2 6645 Loc Nut 1/4" UNC 1 1
14 22470 Spring 1 1
15 2338 Bolt 1 1/4" x 1/2" UNC 1 1
18 40323 Control Rod Guide 1 1
19 960851 Control Rod Assy 1 1
20 39199 Knob 1 1




CONTROLS 2.

A-11 Control Levers (B.H. Side)......cccoiiiiiiieninincie e, 2.1

A-12 Control Levers (L.H. Sida).....ccccoiiiiii i sssssessne s 211

B-1 FOOE PEUAIS......eerververeiraeesresssresssssssssssssssssnssesessstesanessessssesessesmsssssnmstsssssssnsssse 2.2 CONTROLS
B-2 TREOLIE. .. e et et s sste s et asesat spraesas e st sa st sma s san e sesa e neat s sanan 23

B-3 Restraint Bar and Brake Cable




2.1

H u m a 5 Control Lever (RH Side)

C-009

A-11



Control Lever (R.H. Side)

2.1

REF. | PART T173 | T173 SERIAL
NO. NO. DESCRIPTION HUS [Hes NO.
i 3189 Lever Grip 1 1
2 260975 Control Lever Assy, BH 1 -
2 961286 Conirol Lever Assy, RH - 1
3 1673 Boli, Hex. 3/8" x 3/4" UNC Gr. 5 1 1
4 1642 Washer, Lock 3/8”" 1 1
IS 1643 Washer, Flat 3/8" 1 1
6 21174 Washer, .390 1D x5/8" 0D x 7 2 2
7 5803 Rod End Assy .375 Female 2 2
10 1898 Nut, Hex. 3/8" UNE 2 2
11 9532090 Hydroback Assy 1 1
12 14860 Shock Absorber 1 1
14 5803 Rod End Assy .375 Female 2 2
i5 1193 Bolt, Hex. 3/8" x 1 UNC 2 2
16 1642 Washer, Lock 3/8" 2 2
17 1898 Nut, Hex. 3/8" UNF 2 2
18 356316 Nut, Hex. 3/8" UNF Gr. 5 1 1
19 5803 Rod End Assy .375 Female 1 1
20 1898 Nut, Hex. 3/8" UNF 1 1
21 7465 Nut, Nylok 3/8" UNC 3 3
22 140305 A.H. Pintle Linkage Rod 1 1
23 23012 Pivot, Bushing 1 1
24 956137 Spring, Xmsn. .115W Dia. x 1.043 1 1
25 1643 Washer, Flat 3/8" 1 1
26 14620 Bolt, Hex. 3/8" x 2 3/4" UUNC Gr. 5 L 1
27 29982 Arm, Lock 1 1
28 960836 Pintle Lock Pivot, R.H. 1 1
29 960840 Pintle Unlock Shaft Assy 1 1
30 29384 Washer, Fender 3/8" ID x 1 1/2" QD 1 1
31 22810 Bolt, Hex. 3/8" x 3 3/4" UNC Gr. 5 1 1
3z 966497 Rod End, Isolated L.H. Thread 1 1
33 14916 Roll Pin 3/8"x 1 1/2" 1 1
34 3313 Bolt /4" UNC x 2" L. 1 1
35 1350 Nut, 1/4" UNC 1 1
36 |[17167 Pintle Lever 1 1
a7 21174 Washer, .390 [D x 5/8" 0D x 7 Ga. 3 3
38 293384 Washer, Fender 3/8" ID x 1 1/2" QD 2 2
39 29349 Bushing, .500 OD x .391 ID x .825 1 1
40 | 7465 Nut, Nylok 3/8" UNC 1 1
41 29066 Collar, Set 1/2" Dia. 1 1
42 1672 Bolt, Hex. 3/8” x 1 1/2" UNC Gr. 5 1 1
43 15880 Rod End Assy 1
44 960878 Lever Handle, 12 mm 1
44 961303 Lever Handles, 14 mm i 1
45 37854 Rod End Spacer 1 1
46 29065 Bearing, 1/2 in. flange 1 1
47 30501 Boot 1 1
48 42229 Boot Cover 1 1
¥ 31744 Bolt, Self Tapping 1/4 in. 4 4




Control Lever 5 1-1
A12 i!l‘lﬂmﬂﬁl (L.H. Side) -

C-466




Control Lever (L.H. Side)

2.1-1

REF. | PART DESCRIPTION T173 | T173 SERIAL
NO. NO. HL'S' |HL'S'IE NO.
1 3188 Lever Grip 1 1
2 960974 LH Control Lever Assy 1 -
2 961285 LH Control Lever Assy - 1
3 1643 Washer, Flat 3/8" 1 1
4 1642 Washer, Lock 3/8" 1 1
5 1673 Bolt, Hex. 3/8" x 3/4" UNC Gr.5 1 1
5] 21174 Washer, .390 1D x 5/8" 0D x 7 GA. 2 2
7 7465 Nut, Nylok 3/8" UNC 3 3
8 5803 Rod End Assy .375 Female 1 1
g 1672 Bolt, Hex.3/8"x 1 1/2" UNC Gr. 5 1 1
10 1898 Nut, Hex. 3/8" UNF 2 2
11 7465 Nut, Nylok 3/8" UNC 3 3
12 5803 Rod End Assy, .375 Female 1 1
i4 960878 Lever Handle, 12 mm 1
14 961303 Lever, Handle, 14 mm 1 1
15 959030 Hydroback Assy 1 1
16 1193 Bolt, Hex. 3/8" x 1" UNC 2 2
17 1642 Washer, Lock 3/8" 2 2
18 1898 Nut, Hex. 3/8" UNF 2 2
19 15880 Red End Assy 1 1
20 14860 Shock Absorber 1 1
21 29066 Collar, Set 1/2" Dia. 1 1
22 29065 Bearing, Flange 1 1
23 2279 Washer, Lock 1/4" 2 2
24 2663 Bolt, Hex. 1/4" x 3/4" UNC Gr & 2 2
25 7465 Nut, Nylok 3/8" UNC 1 1
26 23012 Pivot Bushing 1 1
27 956137 Spring, Xmsn. 115W Dia. x 1.043 1 1
28 1643 Washer, Flat 3/8" 1 1
29 14620 Boit, Hex. 3/8" x 2 3/4"UNC Gr. 5 1 i
30 40156 Pintle Lock Pivot LH 1 1
K| 1350 Nut, 1/4° UNGC 1 1
az2 17167 Pintle Lever 1 1
33 960840 Pintle Unlock Shaft Assy 1 1
34 74865 Nut, Nylok 3/8" UNC 1 1
35 29384 Washer, Fender 3/8" 1D x 1 1/2" OD 2 2
36 29349 Bushing, .500 OD x .391 1D x .625 1 1
37 21174 Washer, .380 ID x 5/8" OD x 7 Ga. 3 3
a8 3313 Bolt, 1/4" UNC x 2" L, 1 1
39 14916 Roll Pin 3/8"x 1 1/2" L. 1 1
40 966497 Rod End, Isolated, LH Thread 1 1
41 35316 Nut, Hex. 3/8" UNF Gr. 5 1 1
42 29384 Washer, Fender 3/8" 1D x 1 1/2" OD 1 1
43 22810 Bolt, Hex. 3/8" x 3 3/4" UNC Gr. 5 i 1
44 40306 LH Pintle Linkage Bar 1 1
45 1898 Nut, Hex. 3/8" UNF 1 1
46 30501 Boot 1 1
47 37854 Rod End Spacer 1 1
48 960837 Pintle Lock Pivot Assy LH 1 1
49 42229 Boot Cover 1 1
* 31744 Bolts, self tapping 4 4




HOMMdS Foot Pedals




Foot Pedals 2.2

REF. | PART T173 | T173 SERIAL
NO. NO. DESCRIPTION HUs |HLs NO.
1 40190 Shaft Faot Pedal 1 0 To LKQ0D872
1 41183 Shaft Foot Pedal 0 1 LK0Q0873-Onward
2 5891 Flange, Bearing 2 0
3 17516 Spacer 5 5
4 960805 Pedal, Boom Lift 1 1
6 260807 Pedal, Auxiliary Hyd. 1 1
7 960806 Pedal, Tilt 1 1
8 1387 Bolt 3/8 X1 1/4 4
9 30044 Pin, Clevis 3 3
10 1631 Pin, Cotter 2 2
11 5405 Nut 1/4" UNF 1 1
12 36305 Cable, Push-Pull 3 3
13 35884 Clevis 3 3
14 25589 Bolt, 1/4" UNC x 1 3/4" L. 1 1 LK000873-Onward
15 17432 Nut, 1/4" UNC Nylok 1 1 LK000873-Onward
16 7465 Nut, 3/8 Nylock 4
17 36487 Eyelet 3 3

NOTE: ltem 14 and 15 are with 41189 shaft.




Throttle 2.3

B-2




Throttle

2.3

REF. | PART T173 | T173 SERIAL
no. | NO. DESCRIPTION HU'S' | HLeon 0.
1 38517 Knob, Throttle Handie 1 1
2 960571 Throttle Handle Assy 1 1
3 28982 Boot, Throfile Handle 1 1
4 7416 Spring. Throttle Handle 1 i
5 1643 Washer, Flat 3/8" 2 2
B 1194 Nut, Hex 2 2
9 23371 Friction Pad 1 1
10 960810 Throttle Control Bod Assy 1 1
11 23096 Set Collar 1/4” 3 3
* 40342 Stop, Control Rod 1 i
* 39209 End Cap 1 1
14 21557 Bolt, M12 x 25 1 1
15 21558 Loc Washer 12mm 1 1
17 2663 Baolt 1/4” x 3/4" 1 1
18 31654 Throttle Block 1 1
19 1671 Bolt 3/8" x 3" 1 1
20 23371 Friction Pad 1 1
* 26029 Clip Manual Stop Rod 1 1
* 23771 Bolt M6 x 16mm 1 1
* 21320 Washer, Loc M6 i i
* 1650 Washer, Flat 1/47 1 1
25 23772 Nut, 1/4” Jam 1 1




Restraint Bar and Brake
Cable




Restraint Bar and Brake Cable

2.4

REF. | PART T173 | T173 SERIAL
NO. NO. DESCRIPTION HL'S' [HLS NO.
1 960795 Restraint Bar Assy 1 i
2 260497 Latch Assy RH 2 2
3 1650 Washer, 1/4" Flat 2 2
4 6645 Nut 1/4" UNGC Nylok 2 2
5 38834 Spring, Comp. .540 x .067 2 2
43 1650 Flat Washer 1/4" g 3]
7 6645 Nut Nylok 1/4" UNGC 2 2
8 41041 Cable, Controi Lever Lock 45" 1 1
9 38553 Cable, Park Brake, 75" 1 1
10 5170 Bolt 1/4" x 1" UNC 2 2
11 8613 Nut 1/2" Nylok 2 2
12 40320 Spacer, .75 x 1.562 2 2
13 960840 Pintle Lock Assy Shaft 1 1
14 2663 Bol 1 1
15 1650 Washer 1/4" Flat i 1
16 6645 Nut, Nylok 1 1
17 960798 Brake shaft Assy 1 1
18 6645 Nut Nylok 1 1
19 1650 Washer 1 1
20 400089 Bracket, Spring Stop 1 1
21 2663 Bolt 1/4" x 3/4" UNC 1 1
22 29065 Bearing, Flange, 1/2 in. 2 2
23 6645 Nut 1/4" UNC Nylok 1 1
24 960498 Latch Assy, LH 1 1
25 41402 Rod End Bushing (Cable) Nylon 2 2
26 17516 Washer, 14 Gauge, 3/4 ID X 1 1/4 OD 3 3
27 24914 Bearing, Flange 3/4 in. 2 2
28 29066 Set Collar, 1/2 in. 2 2
29 40983 Bracket for BRAKE LIGHT Switch (40582) 1 1
30 2961915 Bracket for HYD, LOCKOUT SWITCH (40582) | 1 1




B-4
B-5
B-6
B-7

FINAL DRIVE TRANSMISSION 3.

Transmission Housing

......................................................................................... 3.1
AXIE ASEY ceeeeiiiirre it es st pa s e asen e st s s ra e naare s e e e san s e b n e rreees 3.2
Idler Sprocket and Drive Chains..... ... s 3.3

Parking Brake

FINAL
DRIVE

TRANSMISSION







Transmission Housing

3.1

REF. PART T173 | T173 SERIAL
NO. NO. DESCRIPTION HLUS' |HES NO.
1 960270 LH Transmission Assy 1 1
1 960271 RH Transmission Assy 1 1
2 954434 Bearing Flange 4 4
3 25845 Plain washer 1/2" Dia. 8 8
4 8613 Nylok Nut 1/2" B 8
5 10516 Drain Plug 3/4 Orb 4 4
6 31262 Inspection Cover 2 2
7 20901 Inspection Cover Gasket (Silicon Tube) AR AR
B 1191 Nut 5/16" UNC 36 36
9 1870 Spring washer 5/16" Dia. 36 36
10 1651 Flat washer 5/16" 36 36
11 25879 Cover Plate / Primary Chain 2 2
12 1647 Washer 2 2
13 1149 Nut 5/8" UNC 12 12
14 23452 Snubbing Washer 8 8
15 17633 ROPS Mounting Stud 4 4
16 38561 ROPS Isclator 4 4
17 6377 Breather 2 2
18- ] 952766 Breather Bushing 2 2




3.2

Axle Assembly

SPECIAL TOOLS

C-471




Axle Assembly

3.2

REF. PART Ti73 T173 SERIAL
No. | NO. DESCRIPTION HUs | Hen ey
1 957785 Axle Assy with Studs 1 1
2 5832 Wheel Nuts 8 8
3 26188 Wheel Studs 9/16” Dia. Gr. 8 8 8
4 29029 Seal 1 1
5 26509 Bearing 2 2
6 26510 Race 2 2
7 25618 Spacer 1 1
8 26042 Sprocket 277100 1 1
9 29361 Axle Spacer 1 1
10 22448 Axle Washer 1 1
11 14877 Castle Nut 1" UNC 1 1
12 1634 Split Pin 3/16” x 1 1/2" 1 1
13 NSP Gasket, Silicone 1 1
14 26315 Axle, Rear Cap 1 1
15 1651 - Plain washer 5/16" 4 4
16 1870 L.ock washer 5/16" 4 4
17 1191 Nut 5/16" UNC 4 4
18 960475 Axie Puller 1 1
19 258674 Seal Installation Tool 2 2




Idler Sprocket and Drive
56 IlHHOMdS Chains 3.3




Idler Sprocket Assembly

3.3

REF. | PART T173 | T173 SERIAL
NO. NO. DESCRIPTION HUs” [HUs I NO.
1 956429 Bolt Assembly 1 1
2 8613 1/2" Nylok Nut 8 B8
3 25845 1/2" Plain washer SAE Type 10 10
4 954434 Bearing Flange 2 2
5 8705 Bearing Race 2 2
6 8704 Bearing 1 1
7 25104 Splined Shaifi 1 1
8 26041 38780 Sprockst 1 1
9 22734 11T100 Double Sprocket 1 1
10 1546 1/8" x 1" L. 8plit Pin 1 1
11 17340 1/2" UNF Castle Nut 1 1
Chains and Connecting Links
REF. PART T173 | 7173 SERIAL
NO. | NoO. DESCRIPTION HUS” [HLS I NO.
1 31044 No. 80 Reller Chain, 45 Link with Connector 2 2
2 31045 MNo. 100 Front Chain, 51 Links with Gonnector | 2 2
3 32759 No. 108 Rear Chain, 49 Links Plus Connector | 2 2
4 32906 No. 80 Press Fit Connector (spare parts only) | A/R A/R
5 32907 MNo. 100 Press Fit Connector (spare parts oniy)| A/R A/R
6 32578 No. 100 Two Pitch Offset Conn.(spare parts) AR AR




B-7 i!“["'“ﬂﬁ' Parking Brake 3.4




Parking Brake

3.4

REF. | PART T173 | T173 SERIAL
NO. NO. DESCRIPTION HU'S' |HUS'H NO.
1 41894 Torgue Motor 6000 Series 2 2 Up to Lk0G1242
1 42453 Torgue Motor 6000 Series 2 1 k001243 Onward
2 8613 Nut 1/2" Nviok 8 8
3 29093 Machine Stud 1/2" Dia. 8 8
4 25842 Sprocket, Drive 13780 4 4
5 25843 Brake Disc 2 2
6 NSP Castle Nut (w/Torgue Motor) 2 2
7 30800 Filler Rod, 1/8" 2 2
8 28979 Brake Caliper 2 2
9 29477 Bushing, 3/4” O.D. x 13GA. x 9/16” 4 4
10 NSP See ltem 8 1 1
11 29476 Bushing, 3/4" O.D. x 13GA. x 7/16" 4 4
12 1663 Bolt 1/2” Dia. x 4 1/2" L. 4 4
13 41853 Boot Assy 2 2
14 37184 Grease Fitting 1/16NPT 2 2 Caomes with 24914
16 1341 Bolt 5/16" x 3/4" UNC 4 4
17 956659 Rod Assy 2 2
18 7465 Nut, 3/8” UNC Nylok 5 5
19 1194 Nut 3/8" UNC 8 8
20 1643 Washer, Flai 3/8” 6 6
21 956660 Bushing Assy 2 2
22 1205 Spring 2 2
23 960798 Shatft, Brake Assy 1 1
24 24914 Flange Bearing 2 2
25 1870 Loc Washer 5/16" 4 4
26 30485 Washer, Hardened 4 4
27 30487 Brake Pads 4 4
28 35845 Black Max Adhesive A/R AR
29 30470 Washer, Hex 2 1/4" x .179" 1 1 / Per side
30 30474 Washer, Hex 2 1/4" x .135%" 2 2 / Per side




B-8
B-8
B-10
B-11
B-12
C-1
Cc-2
C-3
C-4
C-5

HYDRAULIC SYSTEM 4.

Ol BB EBIVOIN ceriiier e ceececeierreenecrresessserae s e e rrrnaesomne e s e e eee s h e beedsbes bbb s ans st et n e b abes 4.1
B0 LI GIrCUIL. ... . ceeeiriiiieiiiiiieccinreeneir s eees s s s resseee s s s s st raaansassaansssssassessssras 4.2
Bucket Tilt CirCUIL......veeeeeeriiieieeerersesssse e e st esssssss s bassssassssesnes 4.3
Auxiliary Hydraulic GirCUit...........o.ieeiiiimmeeeiecriee s iecscssnessssssssessssssnstssessseess snssessssssss 4.4
Auxiliary Gear PUMP......ccmmiiissiinsrrrims e ssee et b s s e s ssns s einns 4.5
Control VaIVO. ... e o e e e a e 4.6
CONFOl VAIVE LOOKS .o e eeeeeeeieee e eveec v eanc e naas e nnr e eeaasaensessematesaesnsnnasas 4.6.1
Hydraulic Oil Cooter and Filler...........coveiivss s ctetseciis 4.7
Lt O lINEEE et ettt ettt st e e e 4.8

QLI L3 1 T« L= RO RO URENt 4.9

HYDRAULIC

SYSTEM




4.1

B-8

|.| n m a 5 Qil Reservoir

=
=
S
2

PUMP INLET
p, MANIFOLD

TO DRAIN LINE

TO OIL COOLER OUTLET




Oil Reservoir 4.1

REF. PART T173 | T173 SERIAL
NO. NO. DESCRIPTION HUs | HesH NO.
1 36733 Filler Cap Assy 1 1
1 26202 Pressurized Filler Cap (Opiicnal) 1 1
2 NSP LH Oil Tank Assy 1 1
4 20232 Inspection Hole Cover 1 1
5 1651 Washer 5/18" Flat 12 12
8 1870 Lock washer 5/16" 12 12
7 1191 Nut 5/16" UNC 12 12
8 34903 Elbow, Barbed 2 2
9 343919 Clamp 2 2
10 698 Sight Tube .354 | .354
11 32478 Magnet 1 1

| 12 14898 Suction Filter, 100 Micron 1 1
13 37673 Plug, NPT 1 1/4" x 1/2" 1
16 40331 Elbow, 2 To LKDD1174
17 260854 Hose Assy 1 1
20 17144 Magnetic Drain Plug 3/4" NPT 1 1
22 38768 Elbow, 90° x 1 5/8" JIC 1 1
23 960856 Hydraulic Hose 1 1 To LKOC1174
23 961744 Hydraulic Hose with 90° on hose end 1 Lk001175 Onward
24 960858 Hydraulic Hose, Assy 1 1
25 30549 Hydraufic Oil Heater (OPTION) 1 1
26 42321 Connector, Straight 1 Lk001175 Onward




4.2

“n mas Boom Lift Circuit




Boom Lift Circuit

4.2

REF. | PART Ti73 | T173
NO. | NO. DESCRIPTION aes' |Hes SENRAAL
1 38385 Control Valve 1 1
2 36338 Tube Assy 1 1
3 19226 Connector 7/8" JIC x 1 7/8" ORB 1 1
4 19232 Elbow 90° St. Thread 7/8" 1 1
5 36340 Tube Assy 1 1
o] 33331 Connector, Bulk Head 2 2
10 36336 Elbow, Bulk Head 2 2
11 36339 Tubg, Assy 1 1
12 363411 Tube, Assy 1 1
13 959631 Hose Assy 2 2
14 959630 Hose Assy 2 2
15 37792 Hydraulic Cylinder Std. 2 2

37793 HD Lift Cylinder {(Optional) 2 2




4.3

HOM A5 Bucket Tilt Circuit

B-10




Bucket Tilt Circuit

4.3

REF. PART T173 | T173 SERIAL
NO. | NO. DESCRIPTION HLS' [HUS™ NO.
1 38385 Control Valve 1 1
2 10232 Elbow, 90° St. Thread 7/8" 2 2
3 36344 Hydraulic Tube Assy. 1 1
4 36345 Hydraulic Tube Assy 1 1
5 36336 Bulk Head Fitting 2 2
6 33831 Connector, Bulkhead 1 1
8 961393 Hose Assy 1/2" x 26 1/2" 1 1
9 961394 Hose, Assy 1/2" x 24" 1 1
10 42090 Tube Assy, Outer 0 1
10 29432 Tubing, Outer 1
11 42091 Tube Assy, Inside 0 1
11 29431 Tubing, Inside 1
12 22278 Tubing, cross 2
13 961499 Hose Assy, 1/2 X21. 0 4
13 29282 Hose, 1/2 X 19 3/8 4
15 41420 Tilt Cylinder 2 To LK0O0O0Q970
not 606 and 607
15 33153 Tilt Cylinder 2 LK000971 -Onward
15 37791 Tilt Gylinder 2 0 also 606 & 607
16 22280 Swivel elbow 2




B-11 i!“["“ﬂﬁl Auxiliary Hydraulic Circuit 4.4




Auxiliary Hydraulic Circuit

4.4

REF. PART T173 | T173
no. | o DESCRIPTION A e SENB(':I:\L
1 383385 Control Valve 1 1
2 7667 Plug, Male Quick-Coupler 1 1
3 7124 Plug, Female Quick-Coupler i i
4 1803 Quick Change Goupling, Male 1 1
5 6608 Quick Chanae Coupling, Female i i
[ 29437 Conn. Bulk Head 7/B" x 3/4" NPT 2 2
7 22280 Elbow 0 2
8 29436 Tubing, hydraulic(extra piece-no_elbow) 1 0
8 29435 Tubing, hydraulic{exira piece-no elbow) 1 0
9 42089 Hydraulic Tubing (Outside) 0 1
9 29434 Tubing, hydrautic 1 0
10 42088 Hydraulic Tubing (Inside) 0 1
10 29433 Tubing, hydraulic 1 0
12 36337 Connector, Bulkhead 7/8" JIC 1 1
13 261393 Hose, Hydraulic Assy 1/2" x 26 1/2" 1 1
16 961394 Hose, Hydrautic Assy. 1/2" x 24" 1 1
17 36343 Hydraulic Tubing 1 1
18 33831 Elbow, Bulkhead 90° 7/8" JIC M 1 1
19 36342 Hydraulic Tubing 1 1
20 19226 Conn. St. Thread 7/8" 2 2
21 7078 Clamp 1 1
22 1643 Flat washer 1 1
23 7465 Lock nut 1 1




B-12 i! HOMd Sl Auxiliary Gear Pump

4.5




Auxiliary Gear Pump

4.5

REF. | PART T173 | T173 SERIAL

NO. | NO. DESCRIPTION HL'S | HL'SH NO.
39913 Gear Pump Complete i - To L k000683
39940 Gear Pump Complete - 1 LKQ00684- Onward

1 39914 Back Plate 1 1

2 39920 Seal Kit Complete 1 1

3 39915 Pump Body 1 1

4 39916 Drive Gear Assy 1 1

5 39917 ldler Gear Assy 1 1

6 NSP Wear Plate (See ltern 2) 1 1

7 NSP Seal Bearing (See ltem 2) 1 1

8 NSP Seal, Molded “Q” Ring (See ltem 2) 1 1

9 NSP Gasket, Back-Up {See ltem 2) 1 1

10 NSP “0" Ring {See ltem 2) 1 1

11 39918 Front Plate 1 1

12 32919 Washer 1 1

13 NSP Shaft Seal (See liem 2) 1 1

14 NSP Cap Screw B 8

15 42017 Coupler 1 1




C-1 i!"““‘lasl Control Valve 4.6




Control Valve

4.6

REF. PART T173 | T173 SERIAL
NO. NO. DESCRIPTION HL'S’ |HLSI NO.
38385 Control Valve w/Spool Locks 1 1
i 32850 Float Spool w/Detent Fi 1 1
36622 Spring, lift spool, H-Control 1 1
36624 Spring. lift cy! spool, foot 1 1
2 36650 Spool "O" Ring Kit 3 3
3 36651 Check Valva 3 3
4 39851 Double Acting Spogl w/Detent 1 1
5 38852 Double Acting Spool Spring Center 1 1
36623 Spring, tilt spool, H / Control 1 1
36625 Spring, iilt spool, foot control 1 7
B 36647 QOutlet Section SAE 12 1 1
7 36661 Plug, Quilet Side 1 1
8 36649 “O" Ring Kit Sections 4 4
9 NSP CESD "0 Ring Kit (See ltems 30,31,32) 1 1
10 36648 Tie Rod Kit 1 1
11 36643 Inlet Section SAE 10 1 1
12 37595 Main Relief Valve 1 1
13 36653 Special Check Valve 1 1
14 36644 Series Section Sae 10 A-B 1 1
15 36645 Auxiliary Section 1 1
16 38615 Connection Solenocid 2 2
17 38621 Block for CESD Spool Lock 2 2
19 36657 Dust cover Plate Kit 1 1
20 36646 Handle Section SAE 10 1 1
21 36659 Anticavitation Valve 1 1
22 38611 Spool Locking Device 2 2
23 38614 Solenoid 12V 2 2
24 38616 Bushing 2 2
25 38617 Shim 2 2
26 38618 Scraper 2 2
27 38619 Spool End 2 2
28 38620 SHC Screw 4 4
29 38060 Spring Washer 4 4
30 38622 “0O" Ring 2 2
31 38623 Spacer 2 2
32 |38624 "O" Ring 2 2
33 39911 Nut Knurled Solenoid 2 2
34 39894 Seal Kit, Valve Only 1 1
37653 Spool Dampener {(Bocom) 1 1
41726 Boom section w / relief




C-2 i!“ﬂl’“ﬂSl Control Valve Locks 4.6.1

13

[T
1
\ \_ |

i - N
”hj“ %%‘7 NL* 4

12

O,

l
M\\\\\\\\“\\\\\\\Q—‘R\7

10 8
11 9




Control Valve Locks

4.6.1

REF. | PART T173 | T173 SERIAL

NO. NO. DESCRIPTION HLS' HUS™ NO.
38611 Solenoid Assy 1 1

1 38614 Solenoid 1 1

2 38615 Connector 1 1

3 38616 Bushing 1 1

4 38617 Shim 1 1

5 38618 Scraper 1 1

8 38619 Speol End 2 2

7 38620 Screw 2 2

8 38060 Spring Washer 2 2

9 38621 Block 1 1

10 38622 ‘0" Ring 1 1

11 38623 Spacer 1 1

12 38624 ‘0" Ring 1 1

* 38613 Double Acting Spool 1 1

* 38612 Float Spool 1 1

13 39911 Nut, Knarled 1 1




4.7

Hydraulic Oil Cooler
c-3 |HIHOMd S And Fitter



Hydraulic Oil Cooler and Filter

4.7

REF. PART T173 | T173

o | No. DESCRIPTION HLer |HLs Si"*g\'—
1 38585 Qil Cooler 1 1

2 33850 Elbow, 90° 3 3

3 960856 Hydraulic Hose 3/4" x 51" 1 1

4 38743 Tee Fitling 1 i

5 39787 In Line Check Valve 1 1

(3 960856 Hose Assy 1 1 io LKO0174

6 061744 Hose Assy 1 Lk00175 Onward
7 960857 Hose Assy, Check Line 1 1

8 38781 Fitting Elbow 45° 1 1

2 35243 Filter, Hydraulic 1 1

10 38587 Qil Filter Assy 1 1

11 960855 Hose Assy 1 1

12 38588 Hydraulic Filier Head Assy 1 1




C-4 i!H[]mﬂsl Lift Cylinder 4.8




Lift Cylinder

4.8

REF. PART SERIAL
NO. NO. DESCRIPTION 11-;:_’783 ;17;3 NO.
37792 Lift Cylinder 2 1/2" x 32" x 45" Stroke 2 2
1 35451 Grease Fitting 1/8 NPT x 80° 1 1
2 38581 Piston Rod assy 1 1/2 in. 1 1
3 29875 Complete Seal Kit 1 1
4 30013 Spacer 1 1
5 29979 Piston Front Section 1 1
6 29978 Piston Rear Section 1 1
7 6297 Nut 1 1
8 38582 Cylinder Barrel 1 1
9 29860 Cylinder Head 1 1
10 NSP Seal (See ltem 3) 1 1
11 NSP Rod Seal {(See item 3) 1 1
12 NSP “Q" Ring (See ltem 3) 1 1
13 NSP Wear Ring (See ltem 3) 2 2
14 NSP Piston Seal (See ltem 3) 1 1
15 NSP “0" Hing (See liem 3) 1 1
16 35449 Grease Fitting 1/8" NPT 1 1
Heavy Duty Lift Cylinder
REF. | PART DESCRIPTION T173 | T173 | SERIAL
NO. NO. Hrs' | HL's? NO.
37793 Lift Cylinder 3" x 32" x 45" 2 2
1 35451 Grease Fitting 1/8" NPT 80 1 1
2 38583 Piston Rod Assy , 2 in. 1 1
3 29878 Seal Kit 1 1
4 30027 Spacer Tube 1 1
5 29861 Piston Part B 1 1
6 29862 Piston Part A 1 1
7 29896 Hex. Lock Nut 1 1
8 38584 Cylinder Barrel 1 1
9 30026 Head Plate 1 1
10 NSP Seal (See ltem 3) 1 1
11 NSP Hod Seal (See ltem 3} 1 1
12 NSP ‘0" Ring (See ltem 3) 1 1
13 NSP Wear Ring (See ltem 3) 1 1
14 NSP Piston Seal (See ltem 3) 1 1
15 NSP "O" Ring (See ltem 3) 1 1
16 35449 Grease Fitting 1/8" NPT 1 1




C-5 i!H[l mﬂﬁl Tilt Cylinder 4.8.1




Tilt Cylinder

4.8.1

REF. | PART T173 | T173 SERIAL
NO. NO. DESCRIPTION HL'S’ | HL'S'lI NO.
To S/N_LK000929
37791 Tilt Cylinder 2.5" x 16" x 23 2 -
1 38580 Cvlinder Tube 1 -
2 38579 Piston Rod 1 -
3 29860 Head Plate 1 -
4 29979 Piston Part B i -
5 29978 Piston Part A il -
6 6297 Hex. Lock Nut 1 -
7 35451 Grease Zerk 90° i -
a8 28875 Seal Kit Compleie 1 -
g9 35449 Grease Zerk 1 -
10 38589 Bushing, Hardened 1 -
S/N LK000930-LK000971 except 606 and 604
41420 Tilt Cvlinder 2.5” x 15.5" x 23.25" - 2
1 Call Parts | Cylinder Tube with added spacer - 1
2 . 38579 Piston Rod - 1
3 29860 Head Plate - 1
4 29979 Piston Part B “ 1
5 29978 Piston Part A - 1
6 6297 Hex. Lock Nut - 1
7 35451 Grease Zerk 90° - 1
8 29875 Seal Kit Complete - 1
9 35449 Grease Zerk - 1
10 38589 Bushing, Hardened - 1
LK000972-Onward and 606 and 607
33153 Tilt Cyiinder 3.0" x 15.5" x 23.25 - 2
1 33155 Cylinder Tube - 1
2 42850/42851 | Piston Rod - 1
3 33868 Head Plate - 1
4 29861 Piston Part B - 1
5 29862 Piston Part A - 1
6 6297 Hex. Lock Nut - 1
7 35451 Grease Zerk 90* - 1
g 35449 Grease Zerk - 1
8 32511 Seal Kit Complete - 1
10 30641 Bushing, Hardened - 1




C-6 i!“[]masl Self Level Valve 4.9




Self Level Valve

4.9

REF.| PART DESCRIPTION T173 | T173 SERIAL
NO. NO. HL'S’ [HL'Sll NO.

26549 Self Level Valve Complete 1 1
1 29368 Self Level Valve Body 1 1
2 29369 Plug, OBB 2 2
3 ltem 24 ["0O" Bing 2 2
4 29370 Spring 2 2
g5 29371 Plunger 2 2
6 20372 Plug,ORB 1 i
7 tem 24 ["O" Ring 1 1
2] 29373 Spring 1 1
9 N.S.P. Spool 1 1
10 PO375 Plug 2 2
11 ltem 24 ["O" Ring 2 2
12 N.S.P. Spoal 1 1
13 29377 Cover 1 1
14 29346 Set Screw 1 1
15. 29345 Nut 1 1
16 29378 Adjustment Cap 1 1
17. ltem 24 ["O" Ring i 1
18 ltem24 [*O" Ring 1 1
19 29379 Pin 1 1
20 1675 Bolt, 5/16 UNC X 2 1/2 in. 2 2
21 1870 Spring washer 5/16 in. 2 2
22 1651 Plain washer 5/16 in. 2 2
23 1191 Nut 5/16 in UNC 2 2
24 20382 Seal kit 1 1




HYDROSTATIC DRIVE SYSTEM 5.

c7 Hydrostatic Drive Circuit (R.H. Side)......oovmiriniceii e, 5.1 i

C-8 Hydrastatic Drive Gircuit (L.H. Side). ..ot vvnrrerrrse e sresssnese e 5.1.1 T HVYDR(

C-9 Front Hydrostatic PUMPL......ci it re s e 5.2 HYDROSTATIC
C-10  Rear Hydrostatic PUmP...eiiiiiiiniii ity emn e nn e e 5.2.1 SYSTEM

C-11  TOPGUE MOTON. ..ottt ettt e st s n e sa s as s s ana e 5.3




.,
TO GONTROL
VALVE

Hydrostatic
Drive Circuit (RH)

T0 TOROUE
MOTOR

5.1

TG TANDEM
PUMP

)
70 MANIFOLD

ASSEMBLY

70 GHEGK
VALVE AT
FILTER




Hydrostatic Drive Circuit (R.H.)

5.1

REF. PART T173 | T173
vo. | No. DESCRIPTION nrs | HeSH SEngf\L
1 38550 Hvdrostatic Tandem Pump 1 1 To LKOD0GR4
1 39788 Hydrostatic Tandem Pump 1 LLK000685 - Onward
2 41894 Torgue Maotor 6000 Series 1 1
2 42453 Torgue Motor 6000 Series 1 1 LKQ0O Onward
3 23750 “0O" Ring 4 4
4 8104 Connector, 1 516" ORB 4 4
5 23747 “Q" Ring 4 4
6 19240 Connector, 9/16" OBRB 4 4
7 23583 Hose, Bottom RH and Top LH 2 2
8 23582 Hose, Top RH Motor 1 1
9 957259 Hydraulic Hose Drain to Manifold 1 1
10 23584 Hose Botiom LH Motor 2 2
i1 23388 Elbow, 90° 1 1
12 14867 Connecicr, 1 1/16" ORB 2 2
13 8303 *0O” Ring 5 5
14 859625 Hose Hydraulic 5/8” x 74" i 1
15 23748 “0" Ring 2 2
16 23749 “0” Ring 1 1
17 39019 Charge Transfer Line 1 1
18 38393 Tee, Run 1 1
19 960857 Hose, Hydraulic Charge Line 1 1
20 25011 Elbow, 7/8" ORB 1 i
* 960855 Hose, Hydraulic Valve to Filter 1 L
* 960858 Hose, Hydraulic Manifold Drain to Tank 1 1




i!HﬂmaSlHydrostatic Drive Circuit 5.1.1

TD GIL
RESERVOIR




Hydrostatic Drive Circuit (L.H.)

5.1.1

REF. PART T173 | T173
No. | NO. DESCRIPTION ios | Hes Sifg{“—
1 39788 Hydrostatic Tandem Pump 1 1
1 38550 Hydrostatic Tandem Pump 1 TJo LKQDQ&84
2 8303 “Q" Ring 5 5
3 14867 Connector 1 1/16” ORB 2 2
4 38768 Swivel Ethow 1 1
5 23388 Elbow, 90° 1 1
(4] 39020 Hvdraulic Tube Case Drain 1 1
ri 23582 Hydraulic Hose Top R Motor 1 1
8 31341 Hydraulic Tube, LH Motor Drain 1 i
9 960854 Hydraulic Hose 1 1
10 23583 Bottom BRH and Top LH Motor 2 2
11 19242 Connector, 1/2" NPT x 9/18" 2 2
12 37206 Sender, Temperature 1 1
14 1458 Plug, 3/4” NPT 1 1
15 953603 Manifold Assy 1 1
16 260858 Hydraulic Hose Assy 1 1
17 957259 Hydraulic Hose Assy 1 1
18 29438 Connector, M 3/4" JIC 1 1
19 1461 Elbow 1 1
20 23584 Top LH Motor Hose 1 i
21 19240 Connector 9/16” OBRB 4 4
22 23747 *O” Ring 4 4
23 8104 Connector 1 5/16” ORB 4 4
24 23750 *Q" Ring 4 4
25 41894 Torque Motor 6000 1 1
25 42453 Torgue Motor 6000 1 1 LK001243 Onward
26 37208 Bushing, Bl Reducing 1 1




Front Hydrostatic
o [1 CTITTTFT e 5.2

C-478




Front Hydrostatic Pump

2.2

REF. PART T173 | T173
no. | NoO. DESCRIPTION HUs | us Si“gfl-
39994 Pump, Front Section 1 i
1 34467 “0" Ring 2 2
2 34478 Pin 2 2
3 34468 Washer 2 2
4 8871 Snap Ring 1 1
5 8872 Retaining Ring 2 2
(3] 34473 Screw 4 4
7 39152 Spring 2 2
8 39154 Plug Assy 2 2
9 34475 Rotating Group 1 1
10 34470 Seal Cover 1 1
11 34472 Trunion Cover 1 1
12 34471 “0" Ring Cover 1 1
13 26650 Inner Face 1 1
14 14959 Bearing 1 1
15 14961 Gasket, Including Item 27 1 1
16 8863 Thrust Washer 2 2
17 8864 Thrust Bearing 1 1
20. 8873 Shait Seal 1 1
21 8799 Shaft Seal i i
22 34986 Relief Vaive Kit 2 2
23 NSP See litem 22
24 39989 Housing Front Pump 1 1
25 39992 Back Plate Assy 1 1
26 34476 Valve Plate 1 1
28 34474 Cam Plate 1 1
29 39990 Shaft, Assy 1 1
30 389992 Back Plate Assy 1 1
38550 Tandem Pump Compiete 1 1




C-10 i!l-l["“ﬂﬁ' Rear Hydrostatic Pump 5.2.1

C-479




Rear Hydrostatic Pump

5.2.1

REF. PART TI173 | T173
= N DESCRIPTION A e SENFgf“L
39995 Pump, Rear Section 1 1
1 344867 ‘0" Ring 1 1
2 34478 Pin, Dowell 2 2
3 34468 Washer, Spacer 2 2
4 B871 Snap Ring 1 1
5 B872 Snap Ring 2 2
5 34473 Machine Screw 4 4
7 39152 Spring 2 2
8 39154 Plug, See 22 2 2
] 34475 Rotating Group 1 1
10 34470 Seal Cover 1 1
11 34472 Cover, Pintle Shaft 1 1
12 34471 Cover, Seal, Pintle Shaft 1 i
13 26650 Race, Pintle Bearing 1 1
14 14959 Bearing, Pintle Shaft 1 1
15 14961 Gasket 1 1
16 8863 Washer, Thrust 2 2
17 8864 Bearing, Thrust 1 1
20 BB873 Shaft, Seal 1 1
21 34469 Seal, Pintle Shait 1 i
22 34986 Kit, Relief Valve 2 2
24 39991 Housing, Rear Pump 1 i
25 39992 Assy, Back Plate 1 1
26 34476 Plate, Valve 1 1
27 39993 Shaft, Drive 1 1
2B 34474 Camplate Rear Pump 1 1
38550 Tandem Pump Complete 1 1




c-11 i!“[][“ﬂﬁl Torque Motor

5.3




Torque Motor

5.3

REF. | PART T173 § T173 SERIAL

No. | No. DESCRIPTION HUs |HUS I 0.
41894 Hydraulic Torque Motor Assy 2 2
42453 Hydraulic Torque Motor Assy 2 2 LK001243 Onward

1 22071 Nut Hex {Slaotied) 1 1

2 22117 Seal Kit 1 1

3 22072 Retainer, Froni 1 1

4 22073 Bolt Retainer 6 (3]

5 22074 Shaft Sub-Assy 1 1

6 22075 Key 1 1

7 22087 Housing, Bearing 1 1

8 29894 Drive, Main 1 1

8 42608 Drive, main 0 1 1.K001243 Onward

9 29895 Geroler, Sub-Assy 1 1

9 42607 Geroler 0 1 LK001243 Onward

10 22105 Piate, Valve 1 1

il 22106 Drive, Plate 1 1

12 22107 Valve 1 1

13 22108 Balancing Ring Sub-Assy 1 1

14 22109 Spring, Compression 3 3

15 22112 Housing, Valve 1 1

16 22089 Plug 1 1

17 26765 Bolt 2 2

17 42608 Bolt 0 2 LK001243 Onward

18 22581 Bolt 2 2

18 42610 Bolt 0 2 [LKO01243 Onward

19 22116 Nut, Hex. 4 4

20 22110 Piug, Sub-Assy 1 1

21 22111 Sleeve, Dash Pot 2 2

22 22115 Spring 2 2

23 22119 Popper 2 2

24 22120 Piston 1 1

25 22121 Plug, Sub-Assy 1 1

26 34181 inner Face Seal 1 1

27 34182 Quter Face Seal 1 1




C-12
D-1

D-3

ELECTRICAL SYSTEM 6.

Electrical Schematic {ROPS Side, To LKOOD929)......ciiiiiivinnneeieiininicccinnienieeen 6.1
Electrical Schamatic (Engine Side, To LKOQOS29)........cvvvvvrrrriererrneerrsrerressrasesaas 6.2
Electrical Schematic {(ROPS Side, LKOOO930 Onward)........oovveervveereirrsirrrnenneene. 5.3

Electrical Schematic (Engine Side, LKODO930 Onward)........ccveeenreeenicnnenennns 6.4

ELECTRICAL

SYSTEM




C12 i!H[lllIEISl

18

Electrical Schematic (ROPS

Side) 6.1
1=
2= | = De
|| ms: | =—CJhhe
A= =
sz D2 20
(| m; =113
7=~
i
14 -
:E]]’ :
20
19




Electrical Schematic (ROPS Side)
To S/N LK000929

6.1

REF. | PART DESCRIPTION T173 SERIAL
NO. NO. HL'S NO.
1 39972 Brake Indicator Light 1
2 39972 Battery Indicator Light 1
3 39972 Preheat Indicator Light 1
4 32972 Air Filter Indicator Light 1
5 39972 Qil Temperature Indicator Light 1
6 39972 Water Temperature Light 1
7 39972 Oll Pressure Indicator Light 1
8 39972 High Flow Hydraulics Indicator Light 1
9 39972 Aux. Rear Switch Indicator Light 1
10 39972 Aux. Front Switch Indicatar Light 1
11 39972 Head Light indicator Light 1
12 39972 Seat Belt Indicator Light 1
13 39972 Low Hydraulic Oil Indicator Light 1
14 39123 Work Lights Toggle Switch 1
15 38761 Hour Meter 1
16 38577 Fuel Gauge 1
17 19605 Ignition Switch 1
18 38769 ROPS Wire Harness 1
19 6522 Horn Button 1
20 25760 Head Lights 2

39121 Fuse, Automotive 15A As Reg'd
39122 Fuse, Automotive 10A As Req'd




Electrical Schematic (Engine
HOMdS | Side) 6.2

20
FrLE T3
DLEAHT £
GREY/WHT 3¢
b3
E
3
f H
MREE
AN
B |
H




Electrical Schematic (Engine Side)

To LK000929

6.2

REF. | PART DESCRIPTION T173 SERIAL
NO. NO. HL'S’ NO.
1 39667 Shut Off Solenocid 1
2 18724 Engine Qil Pressure Sender 1
3 39688 Alternator 1
4 37208 Water Temperature Sender 1
5 40670 Fuel Lever Sender 1
6 33073 Starter 1
7 35536 Glow Plugs 4
8 38870 Battery 1
g9 980680 Seat Belt with Switch 1
10 38855 Air Filter Sender 1
11 38516 Seat Swiich 1
12 39738~ Stop Timer 1
13 39840 Relay 3
14 38611 Control Valve Locks 2
15 39540 Fuse Panel 1
17 138770 EngingWire Harness 1
19 |40583 Switch, Normally Open 1
20 37206 Hydraulic Qil Temperature Sender 1
21 29971 Tail Light 1
22 40582 Safety Switch Enhancement 1
* 40561 Battery Clip 1
* 38871 Ground Cable 1

1

38872

Positive Cable




Electrical Schematic (ROPS
Hﬂmﬂs Side) 6.3

2 TF—
zam'_'D:f
24ﬂ]]]:]j_|__
25([[ 1=
26 T,
27 T =T [Jas 36
2 T = Jas
29[ T REDIOR 18

ggggw”

1
N

RED/CA 20
OR 16 - -

PPLENHT 20—
GREYAYHT 20 -—

GREY 20

REDOR 16

36

WHY/MRED 20

fAEDOR 16

OR/BLUE 2D




Electrical Schematic (ROPS Side)
LK000930-Onward

6.3

REF. PART Ti73 SERIAL
NO. NO. DESCRIPTION HLSIl NO.
21 38769 ROPS Wire Harness 1
22 39972 Brake Light Indicator 1
23 39972 Battery Light Indicator 1
24 39972 Pre-Heat indicator Light 1
25 39972 Air Filter Indicator Light 1
26 39972 Oil Temperature Indicator Light 1
27 39872 Water Temperature Indicator Light 1
28 39972 Oil Pressure Indicator Light 1
29
30 39972 High Flow Hydraulics Indicator Light 1
31 39972 Aux. Rear Switch Indicator Light 1
32 39972 Aux Front Switch Indicator Light 1
33 39972 Front Worklight Indicator Light 1
34 39972 Seat Belt Indicator Light 1
35 39972 Low Hydraulic Oil Indicator Light 1
36 25760 Front Worklight 2
* 41611 Lens 1
* 41612 Bulb 1
36 41607 Front Headlight 2 LK000%61 Onward
37 32123 Waorklight Toggle Switch 1
38 38761 Hour Meter 1
39 38577 Fuel Gauge 1
40 | 19605 Ignition Switch 1




[ BRETWOAF 13—}

Electrical Schematic (Engine

Side)

6.4

(221




Electrical Schematic (Engine Side)

LK000930-Onward

6.4

REF. PART T173 SERIAL
NO. NO. DESCRIPTION HL'S'TI NO.
1 962038 Shut Off Solenoid 1
2 18724 Engine Qil Pressure Sender 1
3 35536 Glow Plugs 4
4 42604 Alternator 1
5 37206 Water Temperature Sender 1
6 41627 Fuel Level Sender 1
7 21927 Circuit Breaker 1
8 33073 Starier 1
9 38870 Battery 1
10 960680 Seat Belt with Switch 1
11 40582 Switch, Normally Open 1
12 38516 Seat Switch 1
13 38855 Air Filter Sender 1
14 37206 Hydraulic Oil Temperature Sender 1
15 40582 Switch, normally open 1
16 39840 Relay 2
17 38611 Control Valve Locks 2
18 29971 Tail Light 1
19. 39540 Fuse Panel 1
20 41297 Engine Wire Harness 1
* 40561 Baitery Clip 1

39004 Plug for solencid 1
39008 Pin, terminal for solenoid 2
39009 Seal for pin terminal 2
39872 Ring terminal for solenoid 1




ENGINE EQUIPMENT 7.

(=3 pE= T L] 1T 1] 1= f OO PSSO OPUTPPINN 7.1
F S == g =T O O OUOT TR 7.
Radiator and Enging MOoUMES. .. .o c e e e ore et st e s ae s eaes 7.2
UNIVErsal JOIM ..o eeoecececeeirn e sesse e s ee s r e e s e s s s s e s s rsan e e an 7.3

ENGINE

EQUIPMENT




Air Cleaner 7.1

REF. | PART T173 | T173
ol I DESCRIPTION e | e qu'g‘_'“-
1 38854 Air Cleaner Assy 1 1
2 38557 Hose Assy 1 1
3 16138 Clamp 1 1
4 37220 Air Cleaner Body 1 1
5 31787 Filter Element 1 1
6 31788 Safety Element 1 1
8 6274 Clamp 1 i
9 38855 Service Indicator, Electric 1 1
10 12117 Clamp 2 2
11 38555 Intake Tube Assy 1 1
12 37222 Cup 1 1
13 33211 Nut Assy, Air Cleaner, Inside 1 1
Exhaust System
1 21148 Muffler, Compleie 1 1
2 21293 End Cap 1 1
3 21294 Diffuser Disc, 3/Pack 3 3
4 21285 Center, Bolt 1 1
5 21296 Resonator 1 1
8 21297 Adapter 1 1
7 7723 Bolt, 1/4" UNC x 1 1/4" L. 8 B
8 1650 Plain washer 1/4" Dia. 4 4
9 6645 Nut, 1/4" UNC 4 4
10 41784 Exhaust Pipe 0 1 LK000Y963 onward
10 40324 Exhaust pipe 1 1 up to LKO00S62
11 958264 Exhaust Flange Assy 0 1 LK000963 onward
11 960858 Exhaust fiange, 3 bolts 1 1 up to LK000962
12 35258 Exhaust Gasket 0 1 Lk0D0963 onward
12 39736 Exhaust gasket, 3 bolts 1 1 up to LK0003962
13 22968 Bolt, 10mm x 20mm L. 3 3
* 21554 Bolt, Bmm X 20mm 4 LK000983 Onward
* 21029 Washer, 8Bmm for item 13 4 1.K000963 Onward
14 6262 Muffler Clamp 2" 2 2
15 954704 Exhaust Clamp Assy 1 1
16 30311 Exhaust Pipe Mount 1 1
17 16771 Nut, 5/16" UNC Nylok 2 2
18 1651 Plain washer 5/16" Dia. 2 2
19 2580 Bolt, 5/16" UNC x 1 1/4" L. 2 2




‘ D-5 ‘i!“ﬂmHSlRadiator and Engine Mounts 7.2\

32

33

37




Radiator and Engine Mounts

7.2

REF. |pPART NO. DESCRIPTION 1173 [ 1173 SERIAL NO.

NO. HLS’ |HL'S'I

1 36021 Radiajor Assy 1 1

2 19572 Badiator (‘.ap | i

e 18478 f‘.lnmp‘ Tnp Badiator Hose. 1 1

4 22204 Ton Hadiator Hose h| 1

7 19888 Gasket Thermaostat 1 |

8 33149 Thermostat Assy 1 1

9 RAR7A Beseounir Ouecflow. b ] i

10 23771 Bolt MG x 16 2 2

14 21320 Whashor | aoc MG 2 2

12 1650 Washar Flat 1/4" 2 o

13 792 Tube /8711 Clear Vioyl 3 |

* 37980 Cable Ties 2 2

ol 26029 Cable Clip 1 1
14 24780 Bolt M10 x 25 2 2

15 21028 Washer, Laoc M10 2 2

i6 1643 Washer, Flat 3/8" 2 2

i7 960646 Brace, Top Badigtor Agsy 1 i

18 26029 Clip, Support 1 1

19 21320 Washer, M6 i 1

20 23771 Bolt. M6 x 16 1 1

21 38208 Cap. End Red 1 1

22 40342 Bar, Emergency Stop Red 1 1

23 18481 Fin 2 2

24 18468 Washer for Cushion 4 4

25 38558 Isplator, Engine 4 4

of 10574 Bnlt pe) o

27 ORN7Z74 Mount 1 H Pnginp Accy k| i TntKop1i74

27 aR184N Mannt T H Fngine Assy k| 1 1 0011758 Onwared
_28 39730 Ean, Pusher 1 1

29 35568 V-Belt k| h |

an 39798 Ean_Cnver h| i

31 11495 Qil Filter 1 1

a9 A28680 Filter_Aq::y‘ ar 9884 _maount nnly ] 1

a3 21677 Fuel Filter 1 To L KOD1174

33 42561 Fuel Filter i LKOD1178 QOnward
|34 3772 Hase, Water i 1

35 35773 Hose, Bottomn Water | )

36 774 Hose, Water 1 1

37 960775 Mount, BH Engine Assy ] 1 Jo LKQD1174

27 961839, | Mnoupt BRE.Engine Assy 1 1 LkO01175 Onwarrd

a8 26889 Bolt M12 x 30 4 4

39 21558 Washer Loc 12M 4 4

40 NSE Washer, Fliat

41 i{iaQ Bolt 55"y 1" g 2!

L) 38558 lsolater-Engine 4 4

A3 1651 Washer, Flat 5/16" B 8

44 1870 Wasgher, 5/16" Flat B 8

45 21557 Boli, Mount to Engine 8 B

48 21558 Washer Loc M12 8 8

47 38847 Plug, socket head, 3/8 NPT 1 1

48 39836 Cover, Coolant, Overflow 1 1




7.3

HOMaS5 Universal Joint

D-6




Universal Joint

7.3

REF. | PART T173 | T173
vo | NG, DESCRIPTION aus |HUs qu*?cl)f\l-
1 15141 End Yoke Splined 1 1
2 15052 Cross and Bearing Kit 2 2
3 15140 Double Pivot Yoke 1 1
4 21559 Bolt, M8 x 30mm L. x 1.25P 2 2
5 19029 Bolt, M8 x 26mm L. x 1.25P 4 4
6 21029 Spring washer 8mm Dia. 6 6
7 254503 U.J. Complete 1 1




OPTIONAL EQUIPMENT 8.

D-7 Electric AUXIAMY....coorrriirnesennseessie s crssssannnss s s s sanaasnrann s nne s rneereerrs 8.1
D-8 Hand Control Lever (R.H. Side).... o 8.2
D-9 Hand Control Lever (L.H. Sid&).......crremcericcriiiiniiinni e s e 8.3
D-10 Back-Up Alarm. ... sessesst i savse s nes s s e e nsmnnsens 8.4
[0 T T o [ ] 0 T O PP ORI R RS 8.5
D-12 Wheel EQUIDIMENT.. ...t as e sss s e s a s nesesranes 8.6
E-1  SoUNd INSUIBHON. ... cieiierertiiiisniiess e sssrnsnsererss srsssssrsns e s snaesennns e ttsbrbaes s enasanases 8.7
E-2 Decals and Wheal EQUIPMEnt....ccc i iiniscieiceent e e rernsssorere s nesnsaneanns 8.8
= TR 07 1o T B o T SO U O U NSO OO OO OO UU RN 8.9
E-d  SHODE Light Kit... oo recrrreeccrtenrcset e renes sne et renererssnasennese s essssesssnnmesesaases sasesba 8.10
E-5 Directional Light Kit.... .ot e e nes e 8.11
BB CAbD HEAIBM.. oottt et b e 8.12

Em7 NIl O BUIE S, treeiis e veeeieeee e e e ee ettt s et teees s sesessbtssssatans s sanesssesnssasnsssssmeennsssssnmrensssenane B.13

OPTIONAL

EQUIPMENT




D-7 i!“[]“]ﬂﬁ' Electric Auxiliary

25 20 19 18 17 16 24
A

21

22

i
. @

24

=
A

‘i’/“’/g

\

1

o
r~

(3]
o™

8.1




Electric Auxiliary

8.1

REF. PART T173 | T173
-l BN DESCRIPTION A e SENFg"'“-
36660 Double Effect Solenoid Auxiliary 1 1
1 38056 Solenoid 12V 1 1
2 38057 Server Ring 1.75 1 1
3 39128 Copper Seal 1 1
5 38063 Pin 1 1
6 38062 “Q" Ring 2015 2 2
8 38068 Screw M5 x 45 2 2
9 38060 Loc Washer AB.3 4 4
10 39131 Pin M3 x 10 1 1
12 38065 “QO" Ring 2063 1 1
13 39134 End Cap 1 1
14 38061 Screw M5 x 20 2 2
15 38617 Shim 1 1
16 39135 Spring 1 1
17 39136 Clip 1 1
18 39137 Special Screw 1 1
19 39138 Clip 1 1
20 39133 “0" Ring 9214 1 1
21 38067 Plate 1 1
22 38066 Connector Electric 1 1
23 38059 Shim 1 1
24 38058 0" Ring 2093 2 2
25 39132 Shim 1 1




HO H1d 5 Hand Control Lever (RH Side) 8.2

D-8




Hand Control Lever (R.H. Side)

8.2

REF. | PART DESCRIPTION T173 | T173 SERIAL
NO. NO. HLS’ |HLS'l NO.
1 3189 Lever Grip 1 1
2 260871 AH Hand Control L ever Assy 1 - To LKOOOQ
2 961284 AH Hand Control Lever Assy - 1 LKOQO -Onward
3 1673 Bolt, Hex. 3/8" x 3/4" UUNC Gr. 5 1 1
4 1642 Washer, Lock 3/8" 1 1
5 1643 Whasher, Flat 3/8" i 1
6 21174 Washer, .320 1D x 7 (Ga, 2 2
7 5803 Rod End Assy, .375 Female 2 2
10 1898 Nut, Hex. 3/8" UNE 2 2
11 14860 Shock Absorber 1 1
12 959090 Hydroback Assy. 1 1
14 5803 Rod End Assy, .375 Female 2 2
15 1193 Bolt, Hex 3/8" x 1" UNC 2 2
16 1642 Washer, Lock 3/8" 2 2
17 1898 Nut, Hex. 3/8" UNF P 2
18 35316 Nut, Hex. 3/8" UNF Gr. 5 1 1
18 35883 Rod End Assy, .250 Female 1 1
20 1898 Nut, Hex. 3/8" UNF 1 1
21 7465 Nut, Nylok 3/8" UNC 3 3
22 40305 RH Pintle Linkage Bar 1 1
23- |23012 Pivot, Bushing 1 1
24 956137 Spring, Xmsn. ,.115W DBia. x 1.043 1 1
25 1643 Washer, Flat 3/8" 1 1
26 14620 Bolt, Hex. 3/8" x 2 3/4" UNC Gr. 5 1 1
27 29082 Arm Lock 1 i
28 40154 Pintle Lock Pivot, RH 1 1
29 260840 Pintle Unlock Shaft Assy 1 1
30 29384 Washer, Fender 3/8" ID x 1 1/2" 0D 1 1
3 22810 Bolt, Hex. 3/8" x 3 3/4" UNC Gr. 5 1 1
32 960402 Rod End, Isolated LH Thread 1 1
33 14916 Roall Pin 3/8" x 1 1/2" L. 1 1
34 3313 Bolt, 1/4" UNC x 2" L. 1 1
35 1350 Nut, 1/4” UNC 1 1
36 17167 Pintle Lever 1 1
37 21174 Washer, .390 ID x 5/8" OD x 7 Ga. 3 3
38 29384 Washer, Fender 3/8" 1D x 1 1/2" 0D 2 2
39 |[29349 Bushing .500 OD x .391 ID x .625 1 1
40 | 7465 Nut, Nylok 3/8" UNC 1 1
41 29066 Collar, Set 1/2" Dia. 1 il
42 1672 Bolt, Hex. 3/8" x 1 1/2" UNC Gr. 5 1 1
43 15880 Rod End Assy 1 1
44 17421 Bolt, 1/4” x 1" Stainless 2 2
45 25583 Washer, Lock Stainless 1/4" 2 2
46 35883 Rod End 2 2
47 17432 Nut, Nylok 1 1
48 960878 lever Handle Assy 1 - To LK000635
48 961303 Lever Handle Assy - 1 LKO00636-Onward
49 961023 Swivel Assy, Hand Control RH 1 1
50 36305 Cable, Assy 2 2
51 37854 Rod End Spacer 1 1




HO M A5 Hand Control Lever (LH Side) 8.3

D-9




Hand Control Lever (L.H. Side)

8.3

REF. | PART DESCRIPTION T173 | T173 SERIAL
NO. NO. HLS' {HLS'Il NO.
1 960878 Lever Handle Assy 1 - To LK0O00635
1 961303 Lever Handle Assy - 1 LK0O00635-Onward
2 3189 Lever Grip 1 1
3 960870 LH Hand Control Lever Assy 1 - To LKOODG35
3 961283 LH Hand Control Lever Assy - 1 LK0Q0636 -Onward
4 17432 Nut, Nylok 1 1
5 36883 Rod End 1 1
3] 25583 Washer 1 1
7 17421 Bolt 1/4 X 1 Stainless 1 1
8 5803 Rod End Assy, .250 Female 2 2
9 21174 Washer, .390 ID x 5/8" OD x 7 Ga. 2 2
10 961022 Swivel Assy, Hand Control LH 1 1
11 7465 Nut, Nylok 3/8" UNF 1 1
12 1643 Washer, Flat 3/8" 2 2
13 1642 Washer, Lock 3/8" 3 3
14 1673 Bolt, Hex. 3/8" x 3/4" UNG Gr. 5 1 1
15 7465 Nut, Hex. 3/8" UNF 2 2
16 1898 Nut, Hex. 3/8" UNF 5 5
18 14860 Shock Absorber 1 1
19 959090 Hvdroback Assy 1 1
20 7465 Nut, Nylok 3/8" UNF 2 2
21 29384 Washer, Fender 3/8" ID x 11/2" OD 2 2
22 29349 Bushing, .500 OD x .391 ID x .625 1 1
23 21174 Washer, .390 1D x 5/8” OD x 7Ga. 3 3
24 17167 Pintle Lever 1 1
25 1350 Nut, 1/4" UNC 1 1
26 3313 Bolt, 1/4" UNC x 2" L. 1 1
27 14916 Roll Pin 3/8"x 1 1/2" 1 1
28 960402 Rod End, Isclated, LH Thread 1 1
29 35316 Nut, Hex. 3/8" UNF Gr. 5 1 1
30 40306 LH Pintle Linkage Bar 1 1
31 29384 Washer, Fender 3/8" ID x 1 1/2" OD 1 1
32 22810 Bolt, Hex. 3/8" x 3 3/4" UNC Gr. 5 1 1
33 5803 Hod End Assy, .375 Female 1 1
34 1672 Bolt, Hex. 3/8"x 1 1/2" UNC Gr. 6 1 1
35 1193 Boli, Hex. 3/8" x 1" UNC 2 2
39 15880 Rod End Assy. 1 1
40 5803 Rod End Assy,.375 Female 1 1
41 | 29065 Bearing Flange 1 1
42 290866 Collar, Set 1/2" Dia. 1 1
43 2279 Washer, Lock 1/4" 2 2
44 2663 Bolt, Hex. 1/4" x 3/4" UNC Gr. 5 2 2
45 40156 Pintle Lock Pivot, LH 1 1
46 35883 Rod End 2 2
47 23016 Pivot Bushing 1 1
48 956137 Spring, Xmsn. 115W Dia. x 1.043 1 1
50 960840 Pintle Unlock Shaft Assy 1 1
51 14620 Bolt, Hex. 3/8" x 2 3/4" UNC Gr. 5 1 1
52 36305 Cable 1 1
83 aaNR37 [ H Pivot Assy ] 1
54 37854 Rod End Spacer 1 1




D-10 i!HﬂmﬂSI Back Up Alarm (Optional) 8.4

—
[
i —
/1
3/’
3l
1 |
D o
[
TN
SN o [ i Y T
i
H- < /
11
6,7,8,9 == 0 | s




D-10 Back-up Alarm (Optional) 8.4
REF. | PART T173 | T173

No. | No. DESCRIPTION e |Hes Siﬁc'fl-

1 38752 Switch, Back-Up Alarm 1 1

2 38531 Sheet, Alarm Switch Mount 1 1

3 261061 Arm, Activation Assy LH 1 1

3 261062 Arm, Activation Assy RH 1 1

4 16771 Nut, Hex. Nylok 5/16” UNC 2 2

5 40918 Alarm, Back-Up, Fast Sounding 1 1

6 2663 Bolt, Hex. 1/4" x 3/4" UNC 2 2

7 1650 Washer, Flat 1/4" 4 4

8 2279 Washer, Lock 1/4" 2 2

9 1350 Nut, Hex. 1/4" UNC 2 2




D11 Horn Kit (Optional) 8.5
REF. | PART T173 | T173
o | No. DESCRIPTION WA quﬁc')’“-
6522 Switch, Horn, Momentary 1 1
39122 Fuse, Automotive 10 Amp. 1 1
765 Loom, Corrugated .250 ID Biack 4 4
14619 Bolt, Stove 1/4" x 1" UNC 1 1
2279 Washer, Lock 1/4" 1 1
1350 Nut, Hex. 1/4" UNC 1 1
1650 Washer, Flat 1/4" 1 1
39204 Connector 16-14 Ga. .25" Female 2 2
39127 Terminal, Pin .156 Male 2 2
5237 Terminal, 16-14 Ga. Ring 8-10 2 2
17940 Grommet 1 1
39206 Wire, 16Ga. With/Brn. 13 13
40918 Fast Sounding Alarm 1 1




D-12 Wheel Equipment (Optional) 8.6
REF. PART T173 | T173
-l BN DESCRIPTION e [ Hosn SE NRC')‘_”-
959711 12.00 x 16.5, Tire and Rim Assy 4 4
16982 12.00 x 16.5, Flotation Tire, 8 Ply 4 4
36491 16.5 x 8.75, 8 Bolt Rim 4 4
956792 15.5 x 15.00 Terra Tire and Rim Assy 4 4
6804 15.5 x 15.00, Terra Tire, 8 Piy 4 4
29211 13.00 x 15.00, 8 Bolt Rim 4 4
059595 B.25 x 15.00, Tire and Rim 4 4
34435 B.25 x 15.00, Tire 6 Ply 4 4
34434 6 |lbs. x 15.00, 8 Bolt Rim 4 4
36092 12.00 x 16.5, Segmented Wheel (LH) 2 2
36619 12.00 x 16.5, Segmented Wheel {RH) 2 2
36094 Segments, 12.00 x 16.5 12 12
981300 B.00 x 16.00, Wheel and Tire, Solid 4 4
961299 8.00 x 16.00 Wheel 4 4
38284 Tire, 8.00 x 16.00 Sclidmatic 4 4
7019 Valve Stem 4 4




E-1 Insulation, Std. Complete 8.7

REF. | PART DESCRIPTION e laean| ~ SERIAL
NO. NO. HLS’ | HL'S'I NO.
STANDARD

a/n740 Insilation Complate 1 0
ARAR3S Insulation Pump Mount ] 1
38860 Insulation, Battery Box Blanket 1 0
28861 InsulationQuter Blanket i 0
38863 Insulation BOPS Rear Windomar 1 i
3BBGR7 Insulation, Seat Supnort | H 1 1
38868 Insulation, Seat Support. BH 1 1
42447 Battery Box Blanket 1
42448 Quier Blanket 1

961501 Insulation Kit

| OPTIIONAL

38837 Insulation, Axle Cover Front 2 2
38838 Insulation. Axle Cover Hear 2 2
38839 Insulation, Step Shield Front 1 1
38840 Insulation, Step Shield Top 1 1
38841 {insuigtion, Front Frame 1 1
38842 Insulation, LH Side Trans, Rear 1 1
38843 Insulation, BH Side Trans. Rear 1 1
38844 Insulation, LH Side Trans. Front 1 1
38845 Insulation, RH Side Trans, Front 1 1
38846 Insulation, LH Shield 1 1
38847 Insulation, RH Shield 1 1
38848 insulation, Bulkhead Shield 1 1
38862 Insulation, ROPS Rear Bottomn 1 1
38864 Insulation, ROPS Side | H 1 1
3R8BE5 Insulation, BOPS Side BH 1 1
38866 Insulation, Seat Plate 1 1
39024 Insulation, Battery Box Cover 1 1

]

961502 Complete with option kit




E-2 Decals and Wheel Equipment 8.8
REF. | PART T173 | T173 SERIAL

NO. | NO. DESCRIPTION HU'S® [HLS NO.
1 3B606 T173 HL'S’ Model Designation 1 -

1 41433 T173HL'S'll Model Designation - 1

2 39198 Common Decal Kit 1 1

3 40970 Paint, Spray Can, Orange 1 1

4 35487 Paint, Litre Can, Orange 1 1

5 40969 Paint, Spray Can, Black 1 1

B 39572 Paint, Spray Can. Gray 1 1

7 37426 Decal, Loader Arm Stripe 1 1

8 957985 10.00 x 16.5 Tire/Rim Assy (STD) 4 4

9 958711 12.00 x 16.5 Tire/Bim Assy (OPT) 4 4

10 16982 12.00 x 16.5 8 Ply Tire 4 4

17 6800 10.00 x 16.5 6 Ply Tire 4 4

12 36491 18.5 x 9.75 B Bolt Rim, 12.00 Tire 4 4

13 31583 16.5 x 8.25 B8 Bolt Rim, 10.00 Tire 4 4

14 7019 Valve Siem 4 4

156 5832 Nut, Wheei 32 32

16 26188 Stud, Wheel 32 32

40966 Paint, Light Grey




Hﬂmﬂs Cab Door




Cab Door

U-1625

8.9

REF. | PART DESCRIPTION T173 SERIAL
NO. NO. HLSII NO.
960692 Door Assy, Complete 1
1 961028 Door Only 1
2 37243 Glass, Tempered Safefy 1
3 15756 Bulb, Weather Seal 11.75 it
4 5170 Bolt 1/4" x 1" 4
5 961063 Hinge Pin Assy 2
6 6645 Nut, 1/4 in. Nylock 4
7 37587 Wiper Blade 1
8 37596 Wiper Arm 1
9 37275 Wiper Motor 1
10 NSP Motor Wire 1
11 2663 Bolt 1/4" x 3/4" 1
12 1350 1/4 in. hex 1
13 15885 Bolt, Stove 3/16 X 3/4 in. 2
14 953780 Handle 1
15 958336 Cab Door Hinge Bushing 2
16 | 30891 Latch ) 1
17 15750 Weatherstrip, Glass Setting 9 ft
1
19 252388 Ball, Red Handle 1
20 1650 Flat Washer, 1/4 in. 1
21 2279 Lock Washer, 1/4 in. 1




E-4  Strobe Light Kit (U-1707) 8.10
REF. PART T173 SERIAL
NO. NO. DESCRIPTION HLSII NO.

39200 Strobe Single Flash 1

39123 Switch, Toggle 1

3622 Wire #14 Black 13’

3621 Wire #14 Red 9.5

3627 Wire #14 Green 1.5

16601 Terminal, Wire 1/4 1

8615 Tube, Heat Shrink .25

39204 Connector 16-14

39122 Fuse, 10 AMP 1

765 Loom, Corrugated 1.5

24851 Screw, Self Tapping 2




s  Directional Light Kit (U-1701) 8.11

REF. | PART T173 SERIAL
DESCR
NO. NO. SCRIPTION HLSII NO.

38304 Switch Turn /Hazard

38305 Lamp R/H Double Face

38307 Flasher 12V HD 3 Pin

1
1
38306 Lamp L/H Double Face 1
1
1

35534 Connector, Flasher

3622 Wire Black #14 9.25'
15149 Wire Grey #14 9.25'
3628 Wire Blue #14 58
36256 Wire Yellow #14 5.8
3623 Wire White #14 14.5'
3621 Wire Red #14 1
16601 Terminal Wire 3
8615 Tube Heat Shrink 213
39204 Connector 16-14 3
39533 Connector 14-16 2
24851 Screw Self Tapping 2
39122 Fuse 10 AMP 1
000765 Loom Corrugated 14
6081 Bolt 5/16 x 3/4 UNC 4
1870 Washer Lock 5/16 4
16771 Nut, Nylock. 5/16 4
31744 Screw, Hex Tapping 4




e-6 Cab Heater (U-1703) 8.12
REF. PART T173 SERIAL
NO. NO. DESCRIPTION HLSI NO.
37167 Heater Cab 1
31166 Valve, Heater 1
31167 Cable, Heater Control 1
37601 Switch, Heater w/ Resistor 1
37606 Knob, Control 1
16018 Clamp, Hose #10 6
33623 Elbow Strt. 90D 1
31154 Tee BR.B 1
33625 Bushing Red 1
33627 NiP Close 1
31156 Coupling 5/8 Hose 1
000073 Hose 5/8 Std. 9.5’
31147 Bar Hose Bracket 1
17493 Clamp, Std. Tube 1
33626 Bushing, reducer 1
37633 O-Ring, .063 X .375 2
39122 10 Amp. Fuse 1
39820 Eloow, 8 O-Ring X 10 5/8 hose 2
40652 Tube, heater spacer 2
29972 Decal, Heater Control 1
40651 Information Drawing 0




E-7 Enclosures (Optional) 8.13
REF. PART T173 SERIAL

NO. NO. DESCRIPTION HLSII NO.

FULL LEXAN KIT
1. 40689 Sheet, Lexan side window 2
2. 40620 Sheet, Lexan side vent 2
3. 7723 Boli, Hex 1/4 X 1 1/4 in. UNC GRS 30
4, 1650 Washer, Flat 1/4 PL 38
5. 6645 Nut, Nylock 1/4 UNC PL 32
6. 39868 Washer, nylon 1/4 X 7/8 ODX .062 2
7. 39869 Knob, fluted black w/1/4 in. 2
8. 24334 ROPS, Top Filler 1
9. 14869 Screw, self drilling 1/4 -14-1 1
10. 15931 Weatherstrip, 5/16 X 3/4 23

FULL GLASS KIT
1. 1650 Washer, flat 1/4 PL 26
2. 5170 Boli, hex 1/4 X 1 in. UNC GRS PL 26
3. 6645 Nut, Nylock 1/4 UNC 26
4. 14869 Screw, Self drilling 1/4 - 14 -1 1
5. 15931 Weatherstrip, 5/16 X 3/4 SHUR 23
6. 24334 "ROPS, Top Filler 1
7. 39868 Washer, nylon 1/4 X 7/8 ODX .062 8
8. 39869 Knob, Fluted black, W1/4 UNC GR5 2
9. 39905 Window, glass, sliding RH i
10. | 39906 Window, glass, sliding LH 1
11. 39907 Insulator, Nylon, 1/4 in. 2
12. 40908 Bolt, hex 1/4 X 1 1/4 in. UNC GRb5 2
13. 40909 Nut, Hex 1/4 UNC Nylon 6/6 2
14, 40910 Info drawing, window hardware , inst.

HALF LEXAN KIT
1. 1650 Washer, flat, 1/4 PL 14
2. 6645 Nut, nylock, 1/4 UNC PL 14
3. 7723 Bolt, Hex 1/4 X 1 1/4 UNC GR5 PL 14
4. 15931 Woeatherstrip, 5/16 X 3/4 SHUR 16
5. 40719 Sheet, Lexan, half side window 2




NUMERICAL INDEX

PART NO. SECTION | PART NO. SECTION | PART NO. SECTION
417 1.0 1643 2.3 1898 8.2
526 1.6 1643 3.4 1898 8.3
579 1.2 1643 7.2 1898 2.1.41
617 1.2 1643 8.2 2011 1.3
698 4.1 1643 2.1.1 2011 1.4
765 8.10. 1643 4.4 2232 4.1
792 7.2 1647 3.1 2279 1.2
1023 1.6 1650 1.1 2279 1.6
1064 1.1 1650 1.2 2279 8.3
1149 3.1 1650 1.6 2279 8.4
1190 1.6 1650 1.7 2279 8.5
1190 7.2 16850 i8 2279 110
1191 1.6 1650 23 2279 2.1.1
1191 3.1 1650 2.4 2338 1.10.
1191 3.2 1650 7.1 2580 1.6
1191 4.1 1650 7.2 2580 7.1
1191 49 1680 R4 2503 1.8
1193 1.6 1650 8.5 2663 1.2
1193 2.1 1651 1.2 2663 2.3
1193 8.2 1651 1.6 2663 2.4
1193 8.3 1651 3.1 2663 8.3
1193 2.1.1 1651 3.2 2663 8.4
1194 1.6 1651 4.1 2663 8.9
1194 2.3 1675 4.9 2663 1.10.
1194 3.4 1651 7.1 2663 2.1.1
1205 3.4 1651 7.2 2823 1.2
1341 3.4 1662 1.5 3189 1.2
1350 i.2 1663 a4 3189 21
1350 1.6 1671 2.3 3189 8.2
1350 1.8 1672 2.1 3189 8.3
1350 2.1 1672 8.2 3189 2.1.1
1350 8.2 1672 8.3 3313 2.1
1350 8.3 1672 2.1.1 3313 8.2
1350 8.4 1673 1.6 3313 8.3
1350 8.5 1673 2.1 3313 2.1.1
1350 2.1.1 1673 8.2 3321 1.5
1387 1.6 1673 8.3 3621 8.11
1387 2.2 1673 2.1.1 3621 8.10.
1458 1.1 1675 49 3622 8.11
1458 5.1.1 1680 1.3 3622 8.10.
1461 5.1.1 1680 1.4 3623 8.11
1465 1.6 1680 1.5 3625 8.11
1546 3.3 1803 4.4 3827 810
1631 22 1870 1.6 3628 8.11
1634 3.2 1870 3.1 4539 1.1
1642 1.2 1870 3.2 4842 1.2
1642 1.6 1870 3.4 5170 1.2
1642 2.1 1870 4.1 5170 1.6
1642 8.2 1870 4.9 5170 2.4
1642 8.3 1870 7.2 5170 8.9
1642 2.1.1 1870 8.11 5170 1.10.
1643 1.6 1898 2.1 5237 8.5
1643 2.1 1898 2.1 5405 2.2
1643 2.1 1898 8.2 5803 21




NUMERICAL INDEX

PART NO. SECTION | PART NO. SECTION | PART NO. SECTION
5803 B2 BB64 5.0 T6082 85
5803 8.3 8864 5.2.1 16082 8.8
5803 2.1.1 BB71 52 16989 1.2
5832 8.8 8871 5.2.1 17144 a1
5832 2.3.2 8872 5.2 17167 2.1
5842 11 8872 5.2.1 17167 B2
5893 2.2 8873 5.2 17167 8.3
5897 1.2 B873 5.2.1 17167 211
6081 1.6 10516 3.1 17340 3.3
6081 8.11 11495 7.2 17421 B.2
6086 1.6 12117 7.1 17421 8.3
6086 1.8 14619 8.5 17432 20
6089 1.1 14620 2.1 17432 8.2
6262 7.1 14620 8.2 17432 8.3
6274 7.1 14620 8.3 17493 8.12
| 6297 4.8 14620 2.1.1 17516 2.2
6297 4.9 14797 1.1 17516 2.4
6356 1.8 14860 2.1 17633 1.7
6377 3.1 14860 8.2 17633 3.1
6522 6.1 14860 8.3 17940 8.5
6522 8.5 14860 211 18318 T3
6608 4.4 14867 5.1.1 18468 7.2
6645 1.2 14877 3.2 18478 7.2
6645 2.4 14898 4.1 18481 7.2
6645 7.1 14916 2.1 18724 6.2
65645 8.9 14916 8.2 18724 6.4
6645 1.10. 14916 8.3 19226 42
6800 8.8 14916 2.1.1 10226 4.4
6804 8.6 14959 5.2 19232 4.2
7019 B.6 14959 5.2.1 19232 7.3
7019 8.8 14961 5.2 19240 5.1
7028 4.4 14961 5.2.1 19240 511
7078 4.4 15052 7.3 19242 5.1.1
7124 4.4 15140 7.3 19572 7.2
7416 2.3 15141 7.3 19574 7.2
7458 1.3 15149 8.11 19586 7.2
7465 2.1 15750 1.7 19605 6.1
7465 2.2 15750 8.9 19605 6.3
7465 4.4 15756 8.9 10629 7.3
7465 3.4 15880 2.1 19949 1.1
7465 8.2 15880 8.2 20235 1.6
7465 8.3 15880 8.3 20856 13
7465 211 15880 21.1 20856 1.4
7667 4.4 15885 8.9 20856 1.8
7723 7.1 15931 1.7 20860 1.2
B104 5.1 16019 8.12 20860 1.4
8104 51.1 16138 73 20860 16
8303 5.1 16601 B.11 20861 1.6
8303 5.1.1 16601 8.10. 20901 1.7
8615 8.11 16711 7.1 20901 3.1
8615 8.10. 16771 1.2 21004 1.10.
8704 3.3 16771 1.3 21028 7.2
8863 5.2 16771 8.11 27029 7.3
8863 521 16771 B4 71148 73




NUMERICAL INDEX

PART NO. SECTION | PART NO. SECTION | PART NO. SECTION
21174 2.1 22968 7.1 25845 1.4
21174 8.2 23012 2.1 25845 3.1
21174 8.3 23012 82 25845 3.3
21174 2.1.1 23012 211 25879 3.1
21293 7.1 23016 8.3 26029 7.2
21294 7.1 23096 2.3 26041 3.3
21295 7.1 23166 1.1 26042 32
21296 7.1 23194 1.1 26188 3.2
21297 7.1 23362 1.5 26188 8.8
21320 2.3 23371 2.3 26202 4.1
21320 7.2 23385 1.6 26315 3.2
21557 2.3 29388 51 SRANG 32
21557 7.2 24388 nid 26549 49
21558 2.3 23452 1.7 26510 3.2
21558 7.2 23452 3.1 26650 5.2
21559 7.3 23807 158 S8R50 521
21677 1.1 23RRD 51 268737 11
21679 1.1 23582 511 26743 1.9
21927 6.4 23583 51 26765 34
22071 53 23583 5.1.1 26765 51
22072 5.3 23584 5.1 26765 53
22073 5.3 23584 511 26765 5.1.1
22074 5.3 23747 5.1 26859 7.2
22075 5.3 23747 5.1.1 28957 1.6
22087 503 23748 5.1 28979 3.4
22089 5.3 23749 5.1 28982 2.3
22105 53 23750 5.1 29029 1.3
22106 53 23750 514 29029 21
22107 5.3 23771 2.3 29029 3.2
22108 5.3 23771 7.2 29059 1.9
22109 5.3 23771 7.2 29065 2.1
22110 5.3 23772 2.3 29065 2.4
22111 5.3 23861 1.1 29085 8.3
22112 5.3 24214 1.1 29065 2.1.1
| 22115 5.3 24264 1.1 29066 2.1
22116 5.3 24780 7.2 29066 8.3
| 22117 5.3 24851 B8.11 29066 2.4
22119 5.3 24851 8.10. 29066 2.1.1
22120 5.3 24914 2.4 29093 3.4
22121 5.3 24914 3.4 29211 8.6
22204 7.2 25011 5. 29245 1.9
22280 4.4 25091 1.7 29282 4.3
22280 4.3 25104 33 29348 49
22448 3.2 25298 89 29348 49
22470 1.10. 25583 8.2 29349 2.1
22576 1.2 25583 8.3 29349 8.2
22278 4.3 25589 2.2 29349 8.3
22581 53 DRAIR 392 20340 211
22653 1.3 257860 6.1 29361 3.2
Po734 3.3 25760 82 293R8 4.9
22810 2.1 25762 1.6 29369 4.9
22810 8.2 26842 3.4 29370 4.9
22810 8.3 25843 3.4 29371 4.9
22810 2.1.1 25845 1.3 29372 4.9




NUMERICAL INDEX

PART NO. SECTION | PART NO. SECTION | PART NO. SECTION
29373 4,9 30590 4.4 33623 812
29375 4.9 30607 1.6 33625 8.12
29377 4.9 30641 1.3 33626 8.12
29378 4.9 30641 1.9 33627 812
29379 49 30771 1.9 33831 4.2
29382 49 30800 3.4 33831 4.3
29384 2.1 30896 19 23831 44
29384 2.1 30897 1.9 33850 4.7
29384 8.2 30898 1.9 33868 49
29384 8.3 30893 1.4 34181 5.3
29384 2.1.1 30899 1.9 34182 53
29431 4.3 30900 14 24434 85
29432 4.3 30913 1.h 344358 BR&
29433 4.4 31044 33 34467 52
29434 4.4 31045 33 34467 211
29435 4.4 31147 812 144AR 5D
292436 4.4 31184 812 34468 211
| 29437 4.4 31156 8.12 34469 52
29438 51.1 31166 812 34469 h2i
29476 3.4 31167 B8.12 34470 5.2
29477 3.4 31262 3.1 34470 2.1.1
29860 4.8 31341 514 34471 hoe
| 29860 4.9 31440 1.2 34471 214
29861 4.8 31488 1.2 34472 5.2
29861 4.9 31489 1.2 34472 2.1.1
29862 4.8 31581 1.6 34473 5.2
29862 49 31583 8.8 34473 2.1.1
29875 4.8 31(54 213 4474 RO
29875 4.9 31744 1.6 34474 521
29878 4.8 31744 1.7 34475 5.2
29978 4.9 31744 8.11 34475 211
29894 5.3 31787 7.1 34476 5.2
29895 5.3 31788 7.1 34476 521
29896 4.8 32070 1.6 34478 52
29971 6.2 32478 41 34478 211
29971 6.4 32514 49 34903 41
29972 8.12 32578 3.3 34919 4.1
29978 4.8 32614 1.3 34986 5.2
29978 4.9 32614 1.9 34988 5.2.1
29979 4.8 32615 1.3 35243 47
| 29979 49 32615 1.9 35316 2.1
28982 2.1 32629 8.9 35316 8.3
29982 8.2 39789 13 35318 211
30013 4.8 329068 a3 35426 12
30028 4.8 32907 3.3 35449 1.3
30027 4.8 32978 1.9 35449 1.8
30044 2.2 33073 6.2 35449 1.9
30641 4.9 33073 a4 25449 110
30470 3.4 33149 7.2 35449 4.8
30474 3.4 331583 43 35449 49
30485 3.4 33153 4.9 35451 4.8
30487 3.4 33154 4.9 35451 49
30501 2.1 33155 4.9 35487 8.8
30501 2.1.1 33211 7.1 35534 8.11




NUMERICAL INDEX

PART NO. SECTION | PART NO. SECTION | PART NO. SECTION
35536 6.2 37167 8.12 38516 1.6
35536 6.4 37184 3.4 38516 6.2
35568 7.2 37206 6.2 38516 6.4
35772 7.2 37206 6.4 38517 23
35773 7.2 37206 5141 38531 8.4
35774 7.2 37208 511 38550 5.1
35845 3.4 37220 7.1 38550 52
35847 7.2 37222 7.1 38550 51.1
35883 8.2 37243 89 38550 5.2.1
35883 8.2 37275 89 38553 2.4
35883 8.3 37426 8.8 38555 7.1
35884 2.2 37545 A6 elalatats) 72
36021 7.2 37R9AR RA 38560 18
J6092 8.6 37597 8.9 38560 1.7
36034 B.6 37601 B2 38561 1.7
36305 2.2 37606 812 3RARA1 31
36305 82 37637 812 ARR77 6 1
36305 8.3 37653 4.6 38577 6.3
36336 4.9 37673 4.1 38579 49
36336 4.3 37791 4.3 38581 4.8
36337 4.4 37791 4.9 38582 4.8
36338 4.2 37792 1.9 38583 4.8
36339 4.2 37792 4.8 38584 4.8
36340 4.2 37793 4.2 38585 47
36341 4.2 37783 4.8 38587 47
36342 4.4 37808 1.7 38588 4.7
36343 4.4 37854 2.1 38589 4.9
36344 4.3 378A4 82 38600 i8
36345 4.3 37854 8.3 38606 8.8
36487 2.2 37854 2.1.1 38611 4.6
36491 B.6 37980 7.2 38611 6.2
36491 8.8 38056 8.1 38611 6.4
36619 8.6 38057 8.1 38611 461
36622 4.6 38058 8.1 38612 4.6.1
36623 4.6 38060 4.6 38613 4.6.1
36624 4.6 380860 8.1 38614 4.6
36625 4.6 380860 4.61 38614 4.6.1
36643 4.6 38061 8.1 38615 4.6
36644 4.6 38062 8.1 38615 461
36645 4.6 38063 8.1 28616 4.6
36646 4.6 38065 B.1 38618 461
36647 4.6 38066 8.1 38617 4.6
36648 4.6 ABNET. g1 ARR17 81
36649 4.6 380688 8.1 38617 461
36650 4.6 38284 8.6 38618 4.6
36651 4.6 38304 8.11 38618 4.6.1
36653 4.6 38305 8.11 38618 46
36657 4.6 2RANA 811 2BR1G 461
36659 4.6 38307 8.11 38620 4.6
36660 8.1 38385 A2 28620 461
36661 4.6 38385 4.3 38621 4.6
36841 1.7 38385 4.4 38621 4.6.1
36733 4.1 38385 4.6 38622 4.6
36734 1.1 38393 5.1 38622 4.6.1




NUMERICAL INDEX

PART NO. SECTION | PART NO. SECTION | PART NO. SECTION
38623 4.6 39021 1.7 39840 6.4
38623 4.6.1 39024 8.7 39850 4.6
38624 4.6 39059 8.1 39851 4.6
38624 4.6.1 39066 B2 39852 4.6
38671 7.2 39121 6.1 39872 6.4
38743 4.7 39122 6.1 39891 8.9
38751 1.6 39122 B8.11 39894 46
38752 B4 39122 8.12 39911 4.6
38761 6.1 39122 8.5 39911 46,1
38761 6.3 39122 8.10 39913 4.5
38768 4.1 39123 8.1 39914 4.5
38768 511 30123 A4 39915 45
38769 6.3 39123 8210 A8916 45
38770 6.2 39127 8.5 39917 45
38781 4.7 39128 8.1 39918 4.5
38797 1.8 39431 8.1 3949149 45
238807 2.3 301432 8.1 30090 45
38834 2.4 39133 8.1 39924 1.5
38835 8.7 39134 8.1 39940 45
38837 8.7 39135 8.1 39972 6.1
38838 8.7 39136 8.1 39972 6.3
38839 8.7 39137 8.1 39989 52
38840 8.7 29138 8.1 38990 52
38841 8.7 39152 5.2 39991 521
38842 8.7 39152 211 39992 B2
38843 8.7 39154 5.2 39992 5.2.1
38844 8.7 39154 211 39293 521
38845 8.7 39198 A8 39994 50
38846 B.7 39200 8.10. 39995 5.2.1
38847 8.7 39204 B.11 40009 2.4
38848 8.7 30204 8.5 40010 1.8
38854 7.1 39204 8.10. 40013 1.9
38855 6.2 39206 8.5 40014 1.9
38855 6.4 39209 2.3 40015 1.9
38855 7.1 39209 7.2 40016 1.9
38857 7.1 39384 8.2 40017 19
38860 8.7 32533 8.11 40049 1.2
38861 8.7 39540 6.2 40053 1.6
38862 B.7 39540 6.4 40091 1.6
38863 8.7 39546 1.8 40154 8.2
38864 8.7 39572 88 40156 2.1
38865 8.7 39667 8.2 40156 8.3
38866 B.7 A9R/8A 52 40183 1R
38867 8.7 39728 72 401390 21
38868 B.7 39730 7.2 40305 2.1
38870 6.2 39736 7.1 40305 8.2
38870 6.4 39738 6.2 40306 2.1
38871 6.2 39769 A1 40306 83
38872 6.2 39787 4.7 40320 2.4
39004 6.4 39788 5.1 40323 110
39008 6.4 39788 541 40324 7.1
39009 6.4 39820 8.12 40331 4.1
39019 5.1 39836 7.2 40337 1.8
39020 5.1.1 39840 6.2 40342 2.3




NUMERICAL INDEX

PART NO. SECTION | PART NO. SECTION | PART NO. SECTION
40342 7.2 41410 1.3 956137 2.1.1
40346 1.6 41410 1.9 956429 3.3
40346 1.7 41420 4.3 956659 3.4
40347 1.6 41420 49 956660 34
40367 1.8 41434 1.9 956792 B.6
40433 8.8 41435 1.9 957259 5.1
40561 6.2 41436 1.9 957259 5.1.1
40561 6.4 41607 6.3 957372 3.2
40581 1.6 41611 6.3 957785 3.2
40582 6.2 41612 6.3 957985 8.8
40582 6.4 41627 1.1 958264 7.1
40583 8.2 A1R27 /4 QRR3"A B9
40614 1.3 41632 19 98RAR74 39
40614 1.4 41726 4.6 958720 1.10
40614 1.5 41773 1.9 958722 1.10
40651 8.12 A1774 i9 aRR724 1.10
40652 8.12 41783 14 asanan 21
40870 1.1 41784 74 950090 82
40670 6.2 41853 34 889090 B3
40818 8.4 42017 4.5 959090 2.1.1
40918 8.5 42088 4.4 959137 8.3
40921 1.1 42089 4.4 959273 1.2
40922 1.1 42090 4.3 959595 86
40966 8.8 42091 4,3 959625 5.1
40969 8.8 42200 1.9 959630 4.2
40970 8.8 42201 1.3 959631 4.2
40983 2.1 42201 1.4 959711 8.6
4083 2.1.1 42201 10 9Ra711 28
40983 2.4 42453 5.1 959981 1.7
41041 2.4 42453 5.3 960270 3.1
41189 2.1 42453 5.1.1 960271 3.1
41274 6.4 42491 1.8 960402 2.1
41288 1.3 42660 1.1 960402 8.2
41288 1.4 42560 7.2 960402 8.3
41288 1.9 492561 1.1 960402 2.1.1
41280 1.3 42561 7.2 960497 24
41230 1.4 42604 6.4 960498 24
41201 1.3 42607 5.3 960518 B.6
41291 1.4 42608 53 9680571 23
41297 6.4 42609 53 950646 7.2
41324 1.5 42610 5.3 960680 1.6
41329 1.5 355316 8.2 260680 6.2
41330 1.5 QR27RA 31 QRNARN A
41331 1.5 QR2766 31 pelaltlatekl 18
41370 1.4 953603 511 960692 89
41371 1.4 953780 8.9 960740 8.7
41318 1.5 953820 1.1 960767 1.9
41372 1.4 QR4265 73 QA/N7R2 12
41391 1.3 954434 3.1 960795 2.4
41391 1.4 a54434 a3 0R0798 o4
41391 1.5 954503 7.3 960798 34
41392 1.3 954704 7.1 960799 1.6
41392 1.5 956137 2.1 960805 2.2
41402 2.4 956137 8.2 960806 2.2




NUMERICAL INDEX

PART NO. SECTION | PART NO. SECTION | PART NO. SECTION
960807 2.2 961426 1.3
960810 2.3 961426 1.4
9560836 2.1 961427 1.3
960837 8.3 9[1450 i58
960837 2.1.1 961451 1.5
960840 2.1 951452 1.5
960840 2.4 961452 1.9
960840 3.2 061455 1.2
960840 8.3 061456 1.3
960840 2.1.1 961456 1.4
960851 1.10. 961499 4.3
960854 4.1 a/1501 R7
960854 5.1.1 981502 A7
960855 4.7 961510 1.10
960855 5.1 861590 1.9
960856 4.1 aR1833 15
960856 4.7 9R1834 18
960857 4.7 961832 7.2
960857 5.1 9R1840 72
960858 4.1 961915 2.1
960858 5.1 9601028 B.9
960858 511

960859 7.1

960870 8.3

960871 B.2

960878 2.1

960878 2.1.1

260878 8.2

260878 8.3

260896 1.6

260896 1.7

960974 2.1.1

960975 2.1

0961022 8.3

961023 8.2

961061 8.4

961062 8.4

961063 8.9

961177 1.2

961283 8.3

961284 8.2

961285 211

961286 2.1

961299 8.6

961300 8.6

961303 2.1

961303 2.9.1

961303 8.2

951303 8.3

961393 4.3

961393 4.4

961394 4.3

961394 4.4

961424 1.4






